Microsoft PowerPoint - List(A~M).ppt

Size: px
Start display at page:

Download "Microsoft PowerPoint - List(A~M).ppt"

Transcription

1 SWF/C-Series Tubular Automatic Embroidery Machine PME

2 Machine Layout

3 A1 Machine Body Ass y (UK1202) 7 A2 Machine Body Ass y (UK1204) 9 A3 Machine Body Ass y (UK1206) 11 CONTENT A4 A5 Machine Body Ass y (UH1506C) Machine Body Ass y (UH1508) B1 Work Table (UK1202) 17 B2 Work Table (UK1204) 19 B3 Work Table (UK1206) 21 B4 Work Table (UH1506C) 23 B5 Work Table (UH1508) 25 C Spool Stand 27 D Main Drive System 31 E Bed 35 F Bed 37 G Thread Cutting Drive System 39 H1 Arm 41 H2 Arm 45 H3 Arm 47 I1 Color Change Set 49 I2 Color Change Set (UH1508) 51 J Wiper Set 53 K Head 57 L Thread Tension Unit 61 (This is a parts book. It cannot be used as a manual. ) M1 M2 M3 M4 M5 X-Axis Drive System (UK1202) X-Axis Drive System (UK1204) X-Axis Drive System (UK1206) X-Axis Drive System (UH1506C) X-Axis Drive System (UH1508)

4 N1 Y-Axis Drive System (UK1202) 83 N2 Y-Axis Drive System (UK1204) 87 CONTENT N3 N4 N5 Y-Axis Drive System (UK1206) Y-Axis Drive System (UH1506C) Y-Axis Drive System (UH1508) O1 Tubular Frame (UK1202) 103 O2 Tubular Frame (UK1204) 105 O3 Tubular Frame (UK1206) 107 O4 Tubular Frame (UH1506C) 109 O5 Tubular Frame (UH1508) 111 P1 Border Frame (UK1202) 113 P2 Border Frame (UK1204) 115 P3 Border Frame (UK1206) 117 P4 Border Frame (UH1506C) 119 P5 Border Frame (UH1508) 120 Q S/B Switch Unit 123 R1 Sub Control Unit & Lamp (UK1202) 125 R2 Sub Control Unit & Lamp (UK1204) 127 R3 Sub Control Unit & Lamp (UK1206) 129 R4 Sub Control Unit & Lamp (UH1506C) 131 R5 Sub Control Unit & Lamp (UH1508) 133 S Main Controller 135 T Operation Unit 137 U Bobbin Winder 139

5

6 Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty A1001 GP Beam & Body (Ass'Y) Uk A U000 Sh-63 1 A UK00 Beam Bracket Cover(L) 1 A T000 Switch Plate 1 A UK00 Beam Bracket Cover(R) 1 A SC-3123 Truss Screw(M4*L8) 8 A SC-3123 Truss Screw(M5*L8) 16 A T000 Magnetic S/W Fixed Bracket 1 A1005 GP Body Front Cover (A) 1 A T000 Bracket Stopper (Ce) 2 A UK60 BODY FRONT COVER (F) 1 A T000 Transformer (Emt25V) 1A/25.5V 1 A UK00 BODY FRONT COVER (E) 1 A T000 Magnetic Switch Set 1 A SC-3123 Truss Screw(M5*L8) 7 A T000 Resister 5/20W (Ce) 1 A CW-UK01 Table Support Angle 1 A U040 I/O S/W - Magnetic Contactor 1 A SC-3123 Truss Screw(M5*L8) 2 A E040 Magnetic - Emt24 Trans 1 A UK00 Body Inside Cover (A) 1 A E040 Emt24 Trans Output - Emergen 1 A SC-3123 Truss Screw(M5*L8) 8 A1052 GP Noise Filter 1 A UK00 Body Inside Cover (B) 1 A SC-9134 PLUS SCREW (M4*L6) 2 A SC-3123 Truss Screw(M5*L8) 8 A PR-UK01 Power Switch Cover 1 A SC-3123 Truss Screw(M4*L8) 8 A U000 Main Switch Box 1 A SC-7113 Hex.Socket Bolt 2 A SW-1111 Washer 2 A SW-9115 Spring 2 A1021 GP Leveling Base Ass'Y 4 A1022 SC Hex. Bolt (M20*L70) 4 A SN-1211 Hex. Nut(M20-No2) 4 A PR-A001 Main Motor Pulley Cover 1 A SC-3123 Truss Screw(M5*L8) 1 A PR-UK01 Body Side Cover 2 A SC-3123 Truss Screw(M5*L8) 12 A RB-UK01 Body Base Cover 4 A ET-UK01 Brand Mark 1 A1030 GP MODEL MARK (C-UK ) 1 A ET-B001 Model Name Plate 1 A SC-4113 Hex. Socket Bolt(M8*L25) 16 A SW-3115 Spring Washer 16 A SW A T000 Push B/T Switch 1 A U020 I/O Switch Connect Cable 1 A T000 Cable Grand (Dacl-11) 1 A T000 Cable Grand (Dapg-36) 1 A1039 CR HAMMER CASTER SET (URETHANE) 4 A U000 Jump Smps(Mrk0R4-H) 1 7

7

8 Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty A2001 GP Beam & Body (Ass'Y) 1 A SC-3123 Truss Screw (M4*L8) 8 A UK00 Beam Bracket Cover(L) 1 A T000 Transformer (Emt25V) 1A/25.5V 1 A UK00 Beam Brackt Cover(R) 1 A T000 Magnetic S/W Fixed Bracket 1 A SC-3123 Truss Screw (M5*L8) 17 A T000 Bracket Stopper (Ce) 2 A UK00 Body Front Cover (A) 1 A U000 Jump Smps (Mrk0R4-H) 1 A UK00 Body Front Cover (B) 1 A U000 Sh-63 1 A UK00 Body Front Cover (C) 1 A T000 Magnetic Switch Set 1 A UK00 Body Front Cover (D) 1 A T000 Resister 5/20W (Ce) 1 A UK00 Body Front Cover (E) 1 A U040 I/O S/W - Magnetic Contactor 1 A SC-3123 Truss Screw (M5*L8) 2 A E040 Emt24 Trans Output - Emergen 1 A CW-UK01 Table Support Angle 4 A E040 Magnetic - Emt24 Trans 1 A SC-3123 Truss Screw (M5*L8) 1 A2052 GP MODEL MARK (C-UK ) 1 A PR-A001 Main Motor Pulley Cover 1 A2053 GP Noise Filter 1 A SC-3123 Truss Screw (M5*L8) 1 A SC-9134 PLUS SCREW (M4*L6) 2 A ET-B001 Model Name Plate 4 A SC-3123 Truss Screw (M4*L8) 4 A ET-UK01 Brand Mark 1 A SC-7119 Pluss Screw (M4*L8) 4 A UK00 Body Inside Cover (A) 1 A SC-3123 Truss Screw (M5*L8) 7 A2021 GP Body Inside Cover (B) 1 A SC-3123 Truss Screw (M5*L8) 8 A PR-UK01 Power Switch Cover 4 A SC-3123 Truss Screw (M4*L8) 4 A U000 Main Switch Box 1 A SC-7113 Hex.Socket Bolt(M4*L10) 2 A SW-9115 Spring Washer 2 A SW-1111 Washer 2 A2029 GP Leveling Base Ass'Y 4 A2030 SC Hex. Bolt (M20*L70) 4 A SN-1211 Hex. Nut (M20-No2) 4 A T000 Push B/T Switch 1 A U020 I/O Switch Connect Cable 1 A T000 Cable Grand (Dacl-11) 1 A T000 Cable Grand (Dapg-36) 1 A PR-UK01 Body Side Cover 2 A SC-3123 Truss Screw (M5*L8) 4 A RB-UK01 Body Base Cover 1 A2039 CR HAMMER CASTER SET (URETHANE) 4 A T000 Switch Plate 1 9

9

10 Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty A3001 GP Beam & Body Ass'Y (Uk ) 1 A T000 Switch Plate 1 A UK60 Beam Bracket Cover (L) 1 A SC-3123 Truss Screw (M4*L8) 8 A UK60 Beam Bracket Cover (R) 1 A T000 Transformer (Emt25V) 1A/25.5V 1 A SC-3123 Truss Screw (M5*L8) 18 A T000 Magnetic S/W Fixed Bracket 1 A3005 GP Body Front Cover (A) 1 A T000 Bracket Stopper (Ce) 2 A UK60 Body Front Cover (B) 1 A T000 Magnetic Switch Set 1 A UK00 Body Front Cover (C) 2 A T000 Resister 5/20W (Ce) 1 A UK60 Body Front Cover (D) 1 A U040 I/O S/W - Magnetic Contactor 1 A UK00 Body Front Cover (E) 1 A U060 Emt24 Trans Output - Emergen 1 A UK60 Body Front Cover (F) 1 A E040 Magnetic - Emt24 Trans 1 A SC-3123 Truss Screw (M5*L8) 21 A3051 GP Noise Filter 1 A CW-UK01 Table Support Angle 3 A SC-9134 PLUS SCREW (M4*L6) 2 A UK60 Body Inside Cover (A) 1 A SC-3123 Truss Screw (M5*L8) 9 A U060 Body Inside Cover (B) 1 A SC-3123 Truss Screw (M5*L8) 9 A PR-UK01 Power Switch Cover 1 A SC-3123 Truss Screw (M4*L8) 4 A U000 Main Switch Box 1 A SC-7113 Hex.Socket Bolt(M4*L10) 2 A SW-1111 Washer 2 A SW-9115 Spring Washer 2 A3023 GP Leveling Base Ass'Y 4 A3024 SC Hex. Bolt (M20*L70) 4 A SN-1211 Hex. Nut (M20-No2) 4 A PR-UK06 Body Side Cover 2 A SC-3123 Truss Screw (M5*L8) 12 A RB-W121 Body Support Rubber Cap 4 A ET-UK01 Brand Mark 1 A ET-B001 Model Name Plate 1 A3031 GP Model Mark (C-UK ) 1 A3032 CR Hammer Caster Set (Urethane) 4 A T000 Push B/T Switch 1 A U020 I/O Switch Connect Cable 1 A T000 Cable Grand (Dacl-11) 1 A T000 Cable Grand (Dapg-36) 1 A PR-A001 Main Motor Pulley Cover 1 A SC-3123 Truss Screw (M5*L8) 1 A U000 Jump Smps (Mrk0R4-H) 1 A U000 Sh

11

12 Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty A4001 GP Beam & Body 1 A T000 Cable Grand (Dapg-36) 1 A UK00 Beam Bracket Cover(L) 1 A U000 Jump Smps (Mrk0R4-H) 1 A UK00 Beam Brackt Cover(R) 1 A U000 Sh-63 1 A SC-3123 Truss Screw (M5*L8) 16 A T000 Switch Plate 1 A UH00 Body Front Cover (A) 1 A SC-3123 Truss Screw (M4*L8) 8 A UH00 Body Front Cover (B) 1 A T000 Transformer (Emt25V) 1A/25.5V 1 A UH00 Body Front Cover (C) 1 A T000 Magnetic S/W Fixed Bracket 1 A UH00 Body Front Cover (D) 1 A T000 Bracket Stopper (Ce) 2 A UH00 Body Front Cover (E) 1 A T000 Magnetic Switch Set 1 A UH00 Body Front Cover (F) 1 A T000 Resister 5/20W (Ce) 1 A SC-3123 Truss Screw (M5*L8) 18 A U040 I/O S/W - Magnetic Contactor 1 A CW-UK01 Table Support Angle 4 A U060 Emt24 Trans Output - Emergen 1 A4013 CR HAMMER CASTER SET (URETHANE) 4 A E040 Magnetic - Emt24 Trans 1 A UK00 Body Inside Cover (A) 1 A4053 GP Noise Filter 1 A SC-3123 Truss Screw (M5*L8) 16 A SC-9134 PLUS SCREW (M4*L6) 2 A UK00 Body Inside Cover (B) 1 A PR-UK01 Power Switch Cover 1 A SC-3123 Truss Screw (M4*L8) 4 A U000 Main Switch Box 1 A SC-7113 Hex.Socket Bolt(M4*L10) 2 A SW-9115 Spring Washer 2 A SW A4023 GP Leveling Base Ass'Y 4 A4024 SC Hex. Bolt (M20*L70) 4 A SN-1211 Hex. Nut (M20-No2) 4 A PR-A001 Main Motor Pulley Cover 1 A SC-3123 Truss Screw (M5*L8) 1 A T000 Push B/T Switch 1 A U020 I/O Switch Connect Cable 1 A PR-UK01 Body Side Cover 2 A SC-3123 Truss Screw (M5*L8) 12 A RB-UK01 Body Base Cover 4 A ET-UK01 Brand Mark 1 A4034 GP Model Mark (C-UH1206C-45) 1 GP Model Mark (C-UH1506C-45) 1 A ET-B001 Model Name Plate (15C) 1 A SC-7119 Pluss Screw (M4*L8) 4 A SC-7119 Pluss Screw (M4*L8) 4 A SC-7119 Pluss Screw (M4*L8) 4 A T000 Cable Grand (Dacl-11) 1 13

13

14 Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty A5001 GP Beam & Body (Uh ) 1 A T000 Switch Plate 1 A UK60 Beam Bracket Cover (L) 1 A SC-3123 Truss Screw (M4*L8) 8 A UK60 Beam Bracket Cover (R) 1 A T000 Transformer (Emt25V) 1A/25.5V 1 A SC-3123 Truss Screw (M5*L8) 18 A T000 Magnetic S/W Fixed Bracket 1 A UH80 Body Front Cover A 1 A T000 Bracket Stopper (Ce) 2 A UH80 Body Front Cover B 4 A T000 Magnetic Switch Set 1 A UH80 Body Front Cover C 1 A T000 Resister 5/20W (Ce) 1 A UH80 Body Front Cover D 1 A U040 I/O S/W - Magnetic Contactor 1 A UH80 Body Front Cover E 1 A U060 Emt24 Trans Output - Emergen 1 A UH80 Body Front Cover F 1 A E040 Magnetic - Emt24 Trans 1 A SC-7113 Hex. Socket Screw(M5*L10) 21 A U000 Jump Smps (Mrk0R4-H) 1 A UH80 Table Support Angle A L529 2 A U000 Sh-63 1 A UH80 Table Support Angle B L399 3 A5052 GP Noise Filter 1 A SC-3123 Truss Screw (M5*L8) 9 A SC-9134 PLUS SCREW (M4*L6) 2 A UK60 Body Inside Cover (A) 1 A SC-3123 Truss Screw (M5*L8) 9 A PR-UK01 Power Switch Cover 1 A U060 Body Inside Cover (B) 1 A U000 Main Switch Box 1 A SC-7113 Hex.Socket Bolt(M4*L10) 2 A SW-1111 Washer 2 A SW-9115 Spring Washer 2 A5023 GP Leveling Base Ass'Y 4 A5024 SC Hex. Bolt (M20*L70) 4 A SN-1211 Hex. Nut (M20-No2) 4 A PR-UK06 Body Side Cover 2 A SC-3123 Truss Screw (M5*L8) 12 A RB-W121 Body Support Rubber Cap 4 A ET-UK01 Brand Mark 1 A5030 GP Model Mark (C-UH ) 1 GP Model Mark (C-UH ) A ET-B001 Model Name Plate 1 A SC-3123 Truss Screw (M4*L8) 8 A5033 CR Hammer Caster Set (Urethane) 4 A PR-A001 Main Motor Pulley Cover 1 A SC-3123 Truss Screw (M5*L8) 1 A T000 Push B/T Switch 1 A U020 I/O Switch Connect Cable 1 A T000 Cable Grand (Dacl-11) 1 A T000 Cable Grand (Dapg-36) 1 15

15

16 Ref.No Part No. PartNames Q'ty Ref. No Part No. Part Names Q'ty B UK20 Table "A" 1 B1041 GP Table Support Angle (B) L140 2 B UK20 Table "B" 1 B SC-8330 Tapping Screw(M6*L20) 2 B UK40 Fixed Table "B" 1 B SC-7113 Hex.Socket Bolt 2 B UK40 Fixed Table "C" 1 B1044 GP Table Support Angle (C)L B1005 GP FIXED TABLE "A" 1 B SC-8330 TAPPING SCREW (M6*L25) 12 B UK60 Y-Motor Cover 1 B SC-4113 Hex.Socket Bolt(M10*L25) 6 B PR-UK01 Lm Guide Cover (L) 1 B U000 Table Support Plate 8 B PR-UK01 Lm Guide Cover (R) 1 B1048 GP TABLE SUPPORT END CAP 8 B SC-8329 Tapping Screw(M3*L16) 12 B PR-UK01 Table Support Plate (A) 2 B A000 Washer T=0.3,0.5,0.8,1.2, B AD-UK01 Table Support Plate (B) 2 B SC-T121 Bed Cover Screw(9/64" 40) 6 B SC-7119 C.S Screw 4 B PR-UK01 Mes Cam Driving Box Cover 1 B SC-8329 Tapping Screw(M3*L16) 4 B PR-UK01 Front Table Support (L) 2 B U000 Table Support L=263 2 B PR-UK01 Front Table Support (R) 2 B1054 GP Table Support Guide 2 B SC-7113 Hex. Socket Bolt 8 B SC-UK01 Table Support Stopper Screw 1 B SW-3115 Spring Washer 16 B SC-UK01 Table Support Stopper Screw 1 B SW B SW-9115 Spring 4 B SC-8330 Tapping Screw (M6*L20) 41 B SW B PR-UK01 Table Fixing Plate 4 B PR-UK01 Clamp Plate 2 B SC-7113 Hex. Socket Bolt 8 B ET-UK01 Table Toggle Clamp 6 B PM-UK01 Positioning Block 4 B SC-1330 Tapping Screw(4*L16-No1) 24 B SC-7113 Hex.Socket Bolt 4 B PM-UK01 Table Holding Block 7 B SW-3111 WASHER 2 B EL-UK02 Cable (25-24) 2Head 1 B UK40 Table Fixing Block 6 B MC-4113 HEX.SOCKET BOLT (M4*L30) 12 B PR-UK01 Table Support Angle "F" 1 B SC-4113 HEX. SOCKET BOLT (M5*L15) 12 B SW-3115 Spring Washer 12 B SW B U000 TABLE SUPPORT ANGLE (A1) 1 B U000 TABLE SUPPORT ANGLE (D1) 1 B UK20 Angle Support 4 B UH01 TABLE SUPPORT ANGLE (A)L250 1 B UH01 TABLE SUPPORT ANGLE (D)L250 1 B SC-8119 Plus Screw(M6*L15) 2 B U000 Table Support Stud 2 B SN-A001 Hex. Nut (M8-No2) 4 B SW-3115 Spring Washer 2 B SW-A001 Stud Bolt 2 B SW-A001 Stud Bolt 2 17

17

18 Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty B UK40 Table "A" 1 B SW-A001 Stud Bolt Washer(S) 4 B2002 GP Table "B" 1 B PR-UK01 Table Support Plate (A) 3 B UK40 Table "C" 1 B AD-UK01 Table Support Plate (B) 3 B2004 GP Fixed Table "A" 1 B SC-7119 C.S Screw (M4*L12) 6 B UK40 FIXED TABLE "B" 1 B SC-8329 Hex. Socket Set Screw(M4*L16) 6 B UK40 Fixed Table "C" 1 B U000 Table Support L=263 3 B UK40 Fixed Table "D" 1 B2047 GP Table Support Guide 3 B UH01 Lm Guide Cover (L) L=693 1 B SC-UK01 Table Support Stopper Screw 3 B UH01 Lm Guide Cover (R) L=693 1 B SC-UK01 Table Support Stopper Screw 3 B UH00 Belt Cover 2 B SC-7113 Hex.Socket Bolt(M4*L10) 14 B SC-8329 Tapping Screw (M3*L16) 27 B SW-9115 Spring Washer 6 B A000 Washer T=0.3,0.5,0.8,1.2, B SW-1111 Washer 6 B PR-UK01 GEAR COVER 1 B2053 GP Table Support Angle (B) L140 1 B SC-T121 Bed Cover Screw(9/64" 40) 10 B SC-8330 Tapping Screw (M6*L20) 2 B PR-UK01 Gear Cover 1 B SC-7113 Hex.Socket Bolt (M6*L15) 2 B PR-UK01 Mes Cam Driving Box Cover 1 B2056 GP Table Support Angle (C)L B PR-UK01 Front Table Support (L) 2 B SC-8330 Tapping Screw (M6*L20) 14 B PR-UK01 Front Table Support (R) 2 B SC-7113 Hex.Socket Bolt (M6*L15) 14 B SC-7113 Hex. Socket Bolt (M5*L12) 14 B2059 GP Rail Guide Table Cover L352 1 B SW-3115 Spring Washer 24 B UH01 Y-Motor Cover 2 B SW-1111 Washer 24 B2061 GP TABLE SUPPORT END CAP 16 B SC-8330 Tapping Screw (M6*L20) 71 B U000 Table Support Plate 16 B PR-UK01 Table Fixing Plate 4 B PR-UK01 Clamp Plate 4 B SC-7113 Hex. Socket Bolt (M5*L20) 8 B ET-UK01 Table Toggle Clamp 8 B PM-UK01 Positioning Block 4 B SC-1330 Tapping Screw (4*L16-No1) 32 B UK40 Table Fixing Block 6 B PM-UK01 Table Holding Block 7 B SC-7113 Hex. Socket Bolt (M4*L25) 12 B EL-UK01 Picker Sol. Connecting/ 4Ht-25 1 B PR-UK01 Table Support Angle "F" 2 B SC-7113 Hex. Socket Bolt (M5*L12) 12 B SW-3115 Spring Washer 12 B SW-1111 Washer 12 B U000 TABLE SUPPORT ANGLE (A1) 1 B U000 TABLE SUPPORT ANGLE (D1) 1 B UK40 Angle Support 4 B UH01 TABLE SUPPORT ANGLE (A)L250 1 B UH01 TABLE SUPPORT ANGLE (D)L250 1 B U000 Table Support Stud 4 B SN-A001 Hex. Nut (M8-No2) 8 B SW-3115 Spring Washer 4 B SW-A001 Stud Bolt Washer(L) 4 19

19

20 Ref. No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty B UK60 Table "A" 1 B SN-A001 Hex. Nut (M8-No2) 12 B UK60 Table "B" 1 B SW-3115 Spring Washer 6 B UK60 Table "C" 1 B SW-A001 Stud Bolt Washer(L) 6 B UK60 Table "D" 1 B SW-A001 Stud Bolt Washer(S) 6 B3005 GP Fixed Table "A" 1 B3045 GP Table Supporter (C) 10 B3006 GP Fixed Table "B" 1 B SC-4113 Hex.Socket Bolt(M10*L25) 30 B3007 GP FIXED TABLE "C" 1 B SW-3115 Spring Washer 30 B UH81 Fixed Table "D" 1 B SW-1111 Washer 30 B UH81 Fixed Table "E" 1 B AD-UK06 TABLE SUPPORT D 2 B UK60 Y-Motor Cover 2 B PR-UK01 Table Support Plate (A) 4 B UH81 LM Guide Cover (L) L=693 1 B AD-UK01 Table Support Plate (B) 4 B UH81 LM Guide Cover (R) L=693 1 B SC-7119 C.S Screw (M4*L12) 8 B UH80 Table Connecting Cover 2 B SC-8329 Tapping Screw (M3*L16) 8 B A000 Washer T=0.3,0.5,0.8,1.2, B U000 Table Support L=263 4 B SC-8329 Tapping Screw (M3*L16) 44 B AD-UK01 Table Support Guide 4 B U000 Table Support Plate 46 B SC-UK01 TABLE SUPPORT STOPPER SCREW 4 B3017 GP TABLE SUPPORT END CAP 24 B SC-UK01 Table Support Stopper Screw 4 B SC-T121 Bed Cover Screw(9/64" 40) SC-UK01 Table Support Stopper Screw 4 B PR-UK01 Gear Cover 4 B SW-9115 Spring Washer 8 B PR-UK01 Mes Cam Driving Box Cover 1 B SW-1111 Washer 8 B PR-UK01 Front Table Support (L) 1 B PR-UK01 Clamp Plate 6 B PR-UK01 Front Table Support (R) 1 B ET-UK01 Table Toggle Clamp 10 B SC-4113 HEX. SOCKET BOLT(M5*L15) 26 B SC-1330 Tapping Screw (4*L16-No1) 40 B SW-3115 Spring Washer 34 B PM-UK01 Table Holding Block 12 B SW-1111 Washer 34 B EL-UK06 Cable (25-21) 1 B SC-8330 Tapping Screw (M6*L20) 83 B PR-UK06 Table Fixing Plate 4 B SC-7113 HEX. SOCKET BOLT(M5*L12) 8 B PM-UK01 Positioning Block 4 B SC-7113 Hex.Socket Bolt(M4*L10) 8 B UK40 Table Fixing Block 7 B MC-4113 HEX.SOCKET BOLT(M4*L30) 14 B SW B PR-UK01 Table Support Angle "F" 3 B U000 TABLE SUPPORTER (A2) L=402 1 B U000 TABLE SUPPORTER (B1) L=628 1 B U000 TABLE SUPPORTER (B2) L=402 1 B U000 TABLE SUPPORTER (A1) L=628 1 B UK40 Angle Support 4 B CW-A001 Table Support Stud 6 21

21

22 Ref.No Part No. Part Names Q'ty Ref.No Part No. Part Names Q'ty B UH61 Table "A" 1 B SW-1111 Washer 8 B4002 GP Table "B" 1 B SC-UK01 Table Support Stopper Screw 2 B4003 GP Table "C" 1 B U000 Table Support L=263 4 B UH61 Table "D" 1 B PR-UK01 Table Support Plate (A) 4 B4005 GP Fixed Table "A" 1 B AD-UK01 Table Support Plate (B) 4 B UH61 Fixed Table "B" 1 B SC-7119 C.S Screw (M4*L12) 8 B UH61 Fixed Table "C" 1 B SC-UK01 Table Support Stopper Screw 2 B UH61 Fixed Table "D" 1 B ET-UK01 Table Toggle Clamp 10 B4009 GP Fixed Table 1 B SC-1330 Tapping Screw (4*L16-No1) 40 B UH01 Lm Guide Cover (L) L=693 1 B PR-UK01 Clamp Plate 6 B UH01 Lm Guide Cover (R) L=693 1 B PR-UK01 Table Support Angle "F" 3 B SC-8329 Tapping Screw (M3*L16) 30 B PR-UK01 Table Fixing Plate 4 B UH00 Belt Cover 2 B SC-7113 Hex. Socket Bolt (M5*L20) 8 B SC-8329 Tapping Screw (M3*L16) 4 B UK40 Table Fixing Block 7 B SC-T121 Bed Cover Screw(9/64" 40) 10 B SC-7113 Hex. Socket Bolt (M4*L25) 14 B PR-UK01 Gear Cover 2 B PM-UK01 Table Holding Block 10 B PR-UK01 Mes Cam Driving Box Cover 1 B PM-UK01 Positioning Block 4 B PR-UK01 Front Table Support (L) 2 B4058 GP Rail Guide Table Cover L352 2 B PR-UK01 Front Table Support (R) 2 B SC-T121 Bed Cover Screw(9/64" 40) 10 B SC-7113 Hex. Socket Bolt (M5*L12) 42 B A000 Washer T=0.3,0.5,0.8,1.2, B SW-3115 Spring Washer 42 B UH01 Y-Motor Cover 2 B SW-1111 Washer 50 B4062 GP Table Support Angle (B) L140 1 B SC-8330 Tapping Screw (M6*L20) 93 B SC-8330 Tapping Screw (M6*L20) 4 B U000 TABLE SUPPORT ANGLE (A1) 1 B SC-7113 Hex.Socket Bolt (M6*L15) 4 B U000 TABLE SUPPORT ANGLE (D1) 1 B4065 GP Table Support Angle (C)L B UH01 TABLE SUPPORT ANGLE (A)L250 1 B SC-8330 Tapping Screw (M6*L20) 18 B UH01 TABLE SUPPORT ANGLE (D)L250 1 B SC-7113 Hex.Socket Bolt (M6*L15) 18 B UK40 ANGLE SUPPORT 4 B UH60 Cable (25-21) 1 B SC-7113 Hex. Socket Bolt (M5*L12) 12 B U000 Table Support Plate 46 B SW-3115 Spring Washer 12 B4070 GP TABLE SUPPORT END CAP 20 B SW-1111 Washer 12 B UK40 Table Support Angle (B) L160 1 B SC-8119 Plus Screw(M6*L15) 1 B U000 Table Support Stud 4 B SN-A001 Hex. Nut (M8-No2) 4 B SW-3115 Spring Washer 2 B SW-A001 Stud Bolt Washer(S) 2 B SW-A001 Stud Bolt Washer(L) 2 B4038 GP Table Support Guide 4 B SC-7113 Hex.Socket Bolt(M4*L10) 24 B SW-9115 Spring Washer 8 23

23

24 Ref.No Part No. PartNames Q'ty Ref. No Part No. Part Names Q'ty B UH81 Table "A" 1 B SW-1111 Washer 40 B UH81 Table "B" 1 B CW-A001 Table Support Stud 6 B UH81 Table "C" 1 B SN-A001 Hex. Nut (M8-No2) 12 B UH81 Table "D" 1 B SW-3115 Spring Washer 6 B5005 GP Fixed Table "A" 1 B SW-A001 Stud Bolt Washer(L) 6 B UH81 Fixed Table "B" 1 B SW-A001 Stud Bolt Washer(S) 6 B UH81 Fixed Table "C" 1 B5047 GP Table Support Guide 4 B UH81 Fixed Table "D" 1 B SC-7113 Hex.Socket Bolt(M4*L10) 8 B UH81 Fixed Table "E" 1 B SW-9115 Spring Washer 8 B LA-UK06 Belt Tension Adjusting Cover 2 B SW-1111 Washer 8 B UH81 LM Guide Cover (L) L=693 1 B SC-UK01 Table Support Stopper Screw 2 B UH81 LM Guide Cover (R) L=693 1 B SC-UK01 Table Support Stopper Screw 2 B UH80 Y-Motor Coupling Cover L 1 B U000 Table Support L=263 4 B UH80 Y-Motor Coupling Cover R 1 B PR-UK01 Table Support Plate (A) 4 B SC-8329 Tapping Screw (M3*L16) 44 B AD-UK01 Table Support Plate (B) 4 B A000 Washer T=0.3,0.5,0.8,1.2, B SC-7119 C.S Screw (M4*L12) 8 B UH80 Table Cover L766 2 B SC-8329 Tapping Screw (M3*L16) 8 B SC-T121 Bed Cover Screw(9/64" 40) 14 B ET-UK01 Table Toggle Clamp 10 B PR-UK01 Gear Cover 4 B SC-1330 Tapping Screw (4*L16-No1) 40 B PR-UK01 Mes Cam Driving Box Cover 1 B PR-UK01 Clamp Plate 6 B PR-UK01 Front Table Support (L) 1 B PR-UK01 Table Support Angle "F" 3 B PR-UK01 Front Table Support (R) 1 B PM-UK01 Table Holding Block 12 B SC-7113 Hex. Socket Bolt (M5*L12) 26 B UH80 Table Support Angle (E) L337 2 B SW-3115 Spring Washer 34 B UH80 Table Support Angle (B) L452 1 B SW-1111 Washer 34 B EL-UK06 Cable (25-21) 1 B SC-8330 Tapping Screw (M6*L20) 83 B U000 Table Support Plate 46 B U000 TABLE SUPPORTER (A1) L=628 1 B5067 GP TABLE SUPPORT END CAP 20 B U000 TABLE SUPPORTER (A2) L=402 1 B U000 TABLE SUPPORTER (B1) L=628 1 B U000 TABLE SUPPORTER (B2) L=402 1 B UK40 Angle Support 4 B UH80 TABLE SUPPORT PLATE 4 B SC-7113 Hex. Socket Bolt (M5*L20) 8 B UK40 Table Fixing Block 7 B SC-7113 Hex. Socket Bolt (M4*L25) 10 B MC-4113 HEX.SOCKET BOLT (M4*L30) 4 B PM-UK01 Positioning Block 4 B5038 GP Table Supporter ( C )L B SC-4113 Hex.Socket Bolt(M10*L25) 40 B SW-3115 Spring Washer 40 25

25

26 Ref. No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty C AD-UK02 Spool Plate (L=950) (UK1202) 1 C UH00 Angle "A" L=2420 (UH1506C) AD-UK12 Spool Plate (L=1080) (UK1502) UH08 Angle "A" L=3220 (UH1208) UK00 Spool Plate(L=2080) (UK604) UH80 Angle "A" L=3220 (UH1508) 11001AD-UK01 Spool Plate(L=2080) (UK1204) C AD-UK02 Angle "B" L=890 (UK1202) AD-UK14 Spool Plate(L=2080) (UK1504) 12020AD-UK12 Angle "B" L=1020 (UK1502) UK00 Spool Plate (L=3020) (UK606) UK24 Angle "B" L=2020 (UK604) UK00 Spool Plate (L=2950) (UK906) 11023AD-UK01 Angle "B" L=2020 (UK1204) 12001AD-UK06 Spool Plate (L=2950) (UK1206) 11023AD-UK14 Angle "B" L=2020 (UK1504) 12001AD-UK16 Spool Plate (L=2950) (UK1506) UK00 Angle (B) L=3020 (UK606) UH00 Spool Plate L=2480 (UH1206C) UK00 Angle (B) L=3020 (UK906) UH00 Spool Plate L=2480 (UH1506C) 12020AD-UK06 Angle (B) L=3020 (UK1206) UH08 SPOOL PLATE L=3280 (UH1208) 12020AD-UK16 Angle (B) L=3020 (UK1506) UH80 SPOOL PLATE L=3280 (UH1508) UH00 Angle "B" L=2420 (UH1206C) C SC-7119 Pluss Screw (M4*L8) UH00 Angle "B" L=2420 (UH1506C) C CW-UK01 Spool Plate Fixing Bolt M6*L UH08 Angle "B" L=3220 (UH1208) C SC-4113 Hex. Socket Bolt (M5*L15) UH80 Angle "B" L=3220 (UH1508) C SW-3115 Spring Washer 8 C UK20 Angle "C" L=890 (UK1202) 1 C SW-3111 Washer UK20 Angle "C" L=1020 (UK1502) C PR-UK01 Spool Plate Base UK24 Angle "C" L=2020 (UK604) C PM-A001 Spool Holder UK40 Angle "C" L=2020 (UK1204) C SF-A001 Spool Sponge UK40 Angle "C" L=2020 (UK1504) C SC-A001 Spool Post UK60 Angle "C" (L=3020) (UK606) C SW-3111 Washer UK00 Angle "C" (L=3020) (UK906) C SW-3115 Spring Washer UK60 Angle "C" (L=3020) (UK1206) C SN-1211 Hex.Nut (M5) UK00 Angle "C" (L=3020) (UK1506) C RB-UK01 Cushion Rubber UH00 Angle "C" (L=2420) (UH1206C) C SC-A001 Spool Stand Bolt UH00 Angle "C" L=2420 (UH1506C) C SC-4517 Hex.Socket Set Screw(M5*L5) UH08 Angle "C" L=3220 (UH1208) C H000 Thread Angle Frame UH80 Angle "C" L=3220 (UH1508) C SC-4113 Hex. Socket Bolt (M5*L15) 5 C UK20 Angle "D" L=890 (UK1202) 1 C AD-UK02 Angle "A" L=890 (UK1202) UK20 Angle "D" L=1020 (UK1502) 12019AD-UK12 Angle "A" L=1020 (UK1502) UK24 Angle "D" L=2020 (UK604) UK24 Angle "A" L=2020 (UK604) UK40 Angle "D" L=2020 (UK1204) 11022AD-UK01 Angle "A" L=2020 (UK1204) UK40 Angle "D" L=2020 (UK1504) 11022AD-UK14 Angle "A" L=2020 (UK1504) UK60 Angle "D" (L=3020) (UK606) UK00 Angle (A) L=3020 (UK606) UK00 Angle "D" (L=3020) (UK906) UK00 Angle (A) L=3020 (UK906) UK60 Angle "D" (L=3020) (UK1206) 12019AD-UK06 Angle (A) L=3020 (UK1206) UK00 Angle "D" (L=3020) (UK1506) 12019AD-UK16 Angle (A) L=3020 (UK1506) UH00 Angle "D" (L=2420) (UH1208) UH00 Angle "A" L=2420 (UH1206C) UH00 Angle "D" (L=2420) (UH1508) 27

27

28 Ref.No Part No. PartNames Q'ty Ref.No Part No. PartNames Q'ty C PM-A001 Eyelet 96 C SC-7113 Hex.Socket Bolt(M4*L10) 15 C SW-9115 Spring Washer 15 C SW-2111 Washer 15 C B000 SUB TENSION ADJUSTING SET 44 C A000 SUB TENSION ADJUSTING NUT (A) 44 C PM-A001 TENSION SPRING STOPPER 48 C A000 TENSION SPRING 48 C PR-B001 Tension 96 C A000 TENSION ADJUSTING STUD 48 C PR-A001 TENSION PLATE 48 C SW-3115 Spring Washer 48 C SN-A001 Pin. Nut (11/64,N=40) 48 C B000 SUB TENSION ADJUSTING SET (black) 4 C A000 SUB TENSION ADJUSTING NUT (B) (black) 4 C SF-A001 Spool Stand (L=330) (6,12C) T000 Spool Stand (L=380) (15C) C U000 Spool Stand L=345 (UK604)(UK1204) U000 Spool Stand L=395 (UK1204)(UK1504) U000 Spool Stand L=345 (UH1206C)(UH1506C) U000 Spool Stand L=395 (UH1506C) C A000 Thread Guide L=

29

30 Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty D-001 SFAM Direct Motor 1 D CS-UK01 Idler Support Bracket 1 D SC-7113 HEX. SOCKET BOLT (M5*L20) 4 D SC-4113 Hex.Socket Bolt (M8*L30) 2 D SW-3115 Spring Washer 4 D SW-3115 Spring Washer 2 D SW-3111 Washer 4 D SW-1111 Washer 2 D U040 Sh D AF-4517 HEX.SOCKET SCREW(M6*L6) 2 D U040 Cable (Sh-64-2) 1 D U000 Idler 1 D UH80 MAIN MOTOR PULLEY BR-T121 Needle Bearing (6002Z) 2 D SC-4517 Hex.Socket Set Screw(M5*L5) 2 D CW-UK01 IDLER SHAFT 1 D-009 GP Motor Fixing 1 D PR-UK01 Idler Spacer 1 D SC-7113 HEX. SOCKET BOLT (M6*L20) 4 D SC-7113 Hex.Socket Bolt (M6*L12) 2 D SW-4115 Spring Washer 4 D SW-1111 Washer 8 D SW-1111 Washer 4 D UH80 UPPER SHAFT SUPPORT BRACKET 1 D U000 Tension Adjusting Block 1 D SC-7113 HEX. SOCKET BOLT (M8*L25) 2 D SC-A001 Tension Control Bolt (M6*L40) 1 D SW-3115 SPRING WASHER 2 D SW-1111 Washer 1 D SW-1111 WASHER 2 D SN-1311 Hex. Nut (M6-No3) 1 D SC-7113 HEX.SOCKET BOLT (M6*L30) 2 D SC-7113 Hex. Socket Bolt (M5*L20) 2 D SW-9115 Spring Washer 2 D SW-3115 Spring Washer 2 D SW-1111 WASHER 2 D SW-3111 Washer 2 D SR-4013 C-Ring 2 D H000 MAIN DRIVING BELT 290J*10R 1 D H000 Ball Bearing (6005Zz) 2 D U000 Timing Belt (25-S5M*L1025) 1 D H000 Collar "A" 2 D U000 Low Shaft Support Bracket 1 D U000 Upper Shaft Support Cover 2 D SC-7113 Hex. Socket Bolt (M6*L20) 2 D SC-7113 HEX. SOCKET BOLT (M3*L8) 6 D SW-4115 Spring Washer 4 D U000 Pulley (Tubular) 1 D SW-1111 Washer 4 D UH00 TOP SHAFT PULLEY 1 D MC-7113 HEX.SOCKET BOLT(M6*L25) 2 D UK20 Top Shaft (L1298) (UK1202) 1 D U000 Pulley (Tubular) UK40 Top Shaft (L2298) (UK1204) D AF-4517 Hex.Socket Screw(M8*L8) UK60 Top Shaft "A" L1505.5) (UK1206) D BR-A001 Ball Bearing (6004Zz) UH60 Top Shaft L2698 (UH1506C) D CW-UK01 Collar UH80 Top Shaft A L=2076 (UH1508) D AF-4517 Hex.Socket Screw(M6*L6) 12 D HDK0 (UK1206)(UH1508) 1 D PR-UK01 Angle Plate Base 1 D SC-7113 Hex. Socket Bolt (M6*L20) (UK1206)(UH1508) 4 D ET-UK01 Angle Disk 1 D UK60 Top Shaft "B" L1800) (UK1206) 1 D SC-7113 Hex.Socket Set Screw(M8*L15) UH80 TOP SHAFT B L=1479 (UH1508) D SW-3115 Spring Washer 1 D GA-UK06 Index Shaft Gear Uk06 2 D SW-A001 STUD BOLT WASHER(S) 1 D AF-A001 Hook Shaft Bush Screw 11 D CW-A001 Collar "A" 1 D B000 Bearing Bushing 1 D CW-E121 Idelr Plate 1 D BR-A001 Ball Bearing 6003Z 1 D SC-A001 Tension Control Bolt (M6*L40) 2 D PR-A001 Bearing Cover 1 D SN-1111 Hex.Nut (M6*T5-R) 2 D SC-8119 PLUS SCREW (M3*L8) 3 31

31

32 Ref.No Part No. Part Names Ref.No Ref. No Part No. Part Names Q'ty D UK40 INDEX SHAFT 1 D UK20 Low Shaft (L=804) (UK1202) UK40 Low Shaft (UK1204) 23003SH-UK06 Low Shaft L=1418 (UK1206) UH60 Low Shaft L2303 (UH1506C) UH80 Low Shaft A 1650 (UH1508) D BR-A001 Needle Bearing (Hmk1515) 2 D BR-A001 Thrust Washer (As 1528) 4 D BR-A001 Thrust Bearing (Ntb 1528) 2 D A000 Cam Shaft Collar 2 D AF-A001 Cam Collar Screw 4 D CW-UK06 Lower Shaft Coupling (UK1206)(UH1508) 1 D AF-4517 Hex.Socket Screw(M6*L6) (UK1206)(UH1508) 4 D UK60 Low Shaft B L1385) (UK1206) UH80 Low Shaft B 1448 (UH1508) D SH-UK01 Middle Shaft 1 D PR-A001 Lever Washer 2 D SC-7113 Hex. Socket Bolt (M4*L8) 2 D SW-9115 Spring Washer 2 D SW-1111 Washer 2 D BR-UK01 Needle Bearing (63800Zz) 2 D BR-T121 Fiber Washer R-Tw D CW-UK01 Collar "C" 2 D SC-4517 Hex. Socket Set Screw(M4*L5) 4 D U000 INDICATOR 1 D SC-7113 HEX.SOCKET BOLT(M4*L10) 2 D SW-9115 SPRING WASHER 2 D SW-3111 Washer 1 D-099 GP Main Motor Cover 1 D SC-3123 Truss Screw (M5*L8) 4 33

33

34 Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty E-001 GP Bed "A" 3 E SC-A001 Picker Bracket Screw(R) U000 Bed (Set) #1 (UH1508) 8 E B000 Bearing Bushing 4 E BR-A001 Ball Bearing 6003Z 4 E CW-T121 NEEDLE GUIDE PLATE(FLAT) 4 E AF-A001 Cam Collar Screw 8 GP NEEDLE GUIDE PLATE(FLAT-Sequin) 4 E AF-A001 Hook Shaft Bush Screw 24 E SC-UK01 STUD BOLT (M10*P1.25*L69) 12 E GA-UK01 Hook Shaft Gear 4 E PR-B001 WASHER 4 E BR-T121 Hook Shaft Bearing Washer 12 E PR-B001 WASHER 4 E-024 GP Needle Plate Bracket 4 E SW-9115 SPRING 4 E SC-4122 NEEDLE PLATE BRACKET SCREW 8 E SN-UK01 HEX. NUT (M10*P1.25) 8 E PI-T121 Spring Pin 8 E U000 LOW SHAFT GEAR 4 E SC-T121 Needle Plate Pin GA-UK01 Low Shaft Gear (UH1508) 8 E-028 GP Rotary Hook Support 4 E AF-D002 Rotary Hook Set 4 E SC-3125 Rotary Hook Support Screw 8 E-080 GP Needle Plate Guide(L) 4 E AF-A001 Bobbin Case Set 4 E-081 GP Needle Plate Guide(R) 4 E AF-A001 Bobbin 4 E-033 GP Bed Cover 3 E SC-T121 Bed Cover Screw(9/64" 40) 12 E BM-T121 Needle Plate Set(Cap) 4 E PR-T121 Needle Plate(Cap) 4 E SC-A001 Cushion Cover Screw (M3*L2.3) 8 E AF-A001 Needle Plate Screw 8 E SF-T121 Front Bushing Felt 4 E SF-UK01 Felt 4 E CW-T121 Oil Hose Pin 4 E SF-UK01 Bed Felt 4 E PR-T121 Bed Felt Cover 3 E SC-4113 Hex. Socket Bolt (M4*L8) 8 E SW E SN-1211 Hex.Nut (M4) 8 E ET-UK01 Wick 4 E ET-UK01 Oil Tube 4 E SP-T121 Holder For Oil Hose 4 E SP-T121 Needle Bar Hose Holder "B" 4 E SC-3123 Truss Screw (M3*L4) 4 E RB-T121 Oil Rubber Cap 4 E SC-A001 Collar Screw 16 E-060 GP Hook Shaft Rear Bushing 4 E-061 GP Hook Shaft Front Bushing 4 E U000 Hook Shaft 4 E A000 Solenoid Collar 8 35

35

36 Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty F-002 AS Picker Sol. Set 4 F SW-A001 Stud Bolt Washer(L) (UK1204,UH1506C) 4 F EL-T121 Picker Sol. 4 F S-8118 Driver Screw 11/64-40,L10 4 F A-AT10 Picker Sol. Cover 4 F T000 Mes Shaft Collar 4 F SC-3123 Truss Screw (M3*L4) 8 F SC-A001 Plus Screw (M3*L8) 4 F SC-A001 Sol. Stud Screw 4 F-057 GP Bed (UK1204,UH1506C) 1 F SP-A001 Sol. Spring 4 F UH00 Rail Guide (UK1204,UH1506C) 1 F SR-4013 E-Ring 4 F U000 Mes Driving Lever Shaft "B" (UK1202,UK1204,UH1506C) 1 F RB-A001 Cushion Washer 4 F U000 Mes Driving Lever Shaft "A" 3 F-010 GP Connecting Plate 4 F U000 Mes Driving Lever 4 F A-AT10 Picker Sol. Base 4 F CW-A001 MES PIN 4 F AF-8118 Plus Screw(M3*L4) 8 F CW-T121 MOVING MES CONNECTING LINK PIN 4 F SC-7113 Hex.Socket Bolt(M4*L10) 8 F-069 GP Hook Cover Insert 8 F CW-T121 Connecting Plate Stud Screw 4 F-070 GP Rail Guide Bed Cover 1 F-015 AS Picker Base Ass'Y 4 F-071 HG Hook Cover Hinge 4 F-016 GP Picker 4 F-072 GP Hook Cover Holder 4 F SC-8118 Plus Screw (M3*L8) 8 F-073 GP Picker Stopper 4 F-018 GP Picker Bracket 4 F-074 WS Washer for Picker Base 4 F SR-4013 E-Ring 4 F-075 GP Bed Felt Cover A (UK1204,UH1506C) 1 F-024 GP Hook Cover 4 F UH00 Rail Guide Cover Stud 2 F AF-A001 Plus Screw (M3*L8) 8 F UH00 Rail Guide Cover 1 F SC-7113 Hex.Socket Bolt(M4*L10) 4 F SW-3115 Spring Washer 2 F MP-T121 Lever Shaft Bush 8 F SW-3111 Washer 2 F CW-T121 Lever Pin "A" 3 F SC-7113 Hex. Socket Bolt (M4*L8) 4 F CW-UK01 Lever Pin "B" (UK1202,UK1204,UH1506C) 1 F SN-9311 Hex. Nut (M4-No2) 4 F LA-UK01 Mes Connecting Link 4 F-035 GP Moving Mes Shaft 4 F PR-T121 Moving Mes 4 F SC-4517 Hex. Socket Set Screw(M4*L5) 8 F CL-T121 Fixed Mes 4 F PR-T121 Under Thread Presser 4 F SC-8118 Plus Screw (M3*L8) 8 F SC-4517 Hex. Socket Set Screw (M3*L3) 4 F SC-7113 Hex. Socket Bolt (M4*L8) (UK1204,UH1506C) 2 F-047 GP Rail Support Plate (UK1204,UH1506C) 2 F AF-8119 Plus Screw(M6*L20) (UK1204,UH1506C) 4 F CW-A001 Table Support Stud (UK1204,UH1506C) 4 F SN-A001 Hex. Nut (M8-No2) (UK1204,UH1506C) 4 F SW-3115 Spring Washer (UK1204,UH1506C) 4 F SW-A001 Stud Bolt Washer(S) (UK1204,UH1506C) 4 37

37

38 Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty G-001 GP Mes Cam Driving Box 1 G CL-UK01 Mes Shaft Cramp 4 G MP-UK01 Mes Cam Shaft Bush 1 G SC-7113 Hex.Socket Bolt(M4*L10) 4 G SC-4517 Hex. Socket Set Screw(M4*L5) 1 G SH-UK02 Mes Driving (UK1202) 1 G CM-UK01 Mes Cam SH-UK01 Mes Driving Shaft (UK1204) G SC-4517 HEX.SOCKET SET SCREW (M8*L8) SH-UK06 Mes Driving Shaft "A" L=1255 (UK1206) G BR-A001 Thrust Washer (As 1528) UH60 MES DRIVING SHAFT L2020 (UH1506C) G BR-A001 Thrust Bearing (Ntb 1528) UH80 Mes Driving Shaft "A" L1443 (UH1508) G BR-A001 Needle Bearing (Hmk1515) 1 G CW-UK01 Clamp Stud Bolt 3 G CW-UK01 Mes Cam Shaft 1 G CW-A001 Mes Shaft Cramp 1 G A000 Cam Shaft Collar 1 G SC-7113 Hex.Socket Bolt(M4*L10) 1 G AF-A001 Cam Collar Screw 2 G SH-UK06 Mes Driving Shaft "B" L=1255 (UK1206) 1 G PR-UK01 Solenoid Plate UH80 MES DRIVING SHAFT "B" L1377 (UH1508) G SC-7113 Hex. Socket Screw(M5*L10) 2 G SN-A001 Mes Priving Shaft Joint 1 G SW-3115 Spring Washer 2 G SN-1111 Hex.Nut (M6*T5-R) 1 G SW-3111 Washer 2 G SN-1111 Hex. Nut(L) (M6*T5-L) 1 G EL-UK01 Thread Trimming Solenoid Ass' 1 G EL-A001 Zero Point Sensor Ass'Y 1 G EL-UK02 Cable (25-26) 2Head (UK1202) 1 G PR-UK01 Sensor Bracket EL-UK01 Sol. Connecting Cable (4Ht-27) (UK1204)(UH1506C) G SC-7113 Hex. Socket Screw(M5*L10) EL-UK06 Cable (25-23) (UK1206) G SW-3115 Spring Washer UH80 CABLE (SH-26-4) (UH1508) G SW-3111 Washer 2 G SN-1211 Hex.Nut (M3-No2) 2 G EL-UK02 Cable (25-39) 2Head (UK1202) 1 G CL-UK01 Solenoid Crank EL-UK01 Sensor To Joint Con.(4Ht-43) (UK1204)(UH1506C) G SC-7113 Hex. Socket Bolt (M3*L10) EL-UK06 Cable (25-39) (UK1206) G AF-T121 Solenoid Crank Roller UH80 CABLE (SH-44-5) (UH1508) G SW-3115 Spring Washer 1 G GA-UK01 Gear "A" 1 G SN-T121 Hex. Nut 1 G GA-UK01 Gear "B" 1 G A000 Take-Up Lever Shaft Bush(L) 1 G AF-A001 Hook Shaft Bush Screw 4 G SC-7113 Hex. Socket Bolt (M4*L5) 1 G CW-UK01 Box Stud Bolt 3 G CW-UK01 Lever Shaft 1 G SN-A001 Hex. Nut (M8-No2) 6 G BR-UK01 Fiber Washer(R-Tw0805) 3 G SW-A001 Stud Bolt Washer(L) 3 G CL-UK01 Mes Driving Lever 1 G SW-A001 Stud Bolt Washer(S) 3 G CL-UK01 Mes Driving Crank 1 G SW-3115 Spring Washer 3 G RB-T121 O-Ring 1 G PM-UK01 Lever Stopper 1 G RB-UK01 Thread Driver Box Ruber 1 G SC-7113 Hex.Socket Bolt(M4*L10) 2 G AF-UK01 Roller 1 G SW-3111 Washer 2 G CW-UK01 Roller Shaft 1 G CW-UK01 Lever Connecting Pin 1 G MC-7113 Hex.Socket Bolt (M4*L10) 1 G TH00 Thread Lever Connect Link 1 G CW-UK01 Link Stud Bolt 1 39

39

40 Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty H U000 Arm 4 H I000 Needle Bar Reciprocator 4 H SC-4113 Hex. Socket Bolt 12 H SP-B001 Jump Spring 4 H SW-3115 Spring Washer 12 H CW-B001 Jump Spring Guide 4 H SW-A001 Stud Bolt Washer(S) 12 H SW-A001 Reciprocator Washer 4 H I000 Cam Base 4 H H000 NEEDLE BAR DRIVING SHAFT BUSH 4 H SC-A001 Cam Base Screw 12 H SC-3123 Truss Screw (M3*L6) 4 H H000 Needle Cage 4 H CW-A001 Driver Pin 4 H H000 Connecting Rod 4 H ET-T121 Wick 4 H I000 Needle Bar Driving Cam 4 H SC-A001 Drive Pin Screw 11/64-N40-L8 4 H H000 Bearing Case 4 H H000 Needle Bar Driving Shaft 4 H H000 Ball Bearing (6005Zz) 4 H ET-T121 Wick 4 H SC-7113 Hex. Socket Screw(M5*L10) 4 H SC-A001 Drive Pin Screw 11/64-N40-L8 4 H SW-B001 Washer 24 H H000 Ball Bearing H H000 Cam Tightening Collar 4 H K000 Needle Bar Drive Bearing Bush 4 H SC-4113 Hex. Socket Bolt (M5*L15) 4 H I000 Arm Bearing Guide Plate 4 H1016 AS Needle Bar Drive Lever 4 H SC-A001 Bolt (9/64" n=40) 8 H A000 NEEDLE BAR DRIVE LEVER 4 H CL-B001 Head Rail Holder 4 H A000 Needle Driving Lever Bushing 4 H SC-A001 Head Rail Holder Screw 4 H A000 Needle Driving Lever Bushing 4 H1060 GP Presser Foot Driving Cam 4 H ET-T121 Wick 4 H I000 Csm Spacer 4 H U000 NEEDLE BAR DRIVE PIN 4 H SC-7113 Hex. Socket Bolt (M4*L8) 12 H ET-T121 Wick 4 H SW-2111 Washer 12 H H000 Hook Oil Supply Nipple 8 H1064 GP Presser Foot Driving Lever (A) Assy' 4 H SC-A001 Drive Pin Screw 11/64-N40-L8 4 H1065 AS Presser Foot Driving Roller Hinge Pin Assy' 4 H A000 Hook Shaft Collar 8 H SN-3211 Nut 4 H AF-A001 Hook Shaft Bush Screw 4 H SW-3111 Washer 4 H SC-A001 Connecting Rod Stud 4 H I000 Presser Foot Driving Lever Pin (C) 4 H ET-T121 Wick 4 H SN-A001 Nut (11/64" n=40) 4 H SW-1211 Washer 4 H SW-3115 Washer 4 H SW-9115 Spring Washer 4 H1071 PN Presser Foot Driving Lever Pin (A) 4 H SN-A001 Stud Nut 4 H AF-4517 Hex. Socket Bolt (M6*L6) 4 H H000 Lever Pin 4 H BR-T121 Hook Shaft Bearing Washer 4 H ET-T121 Wick 4 H I000 Presser Foot Driving Lever Bracket (A) 4 H SC-7113 Screw(M4*L10) 4 H SC-7113 Hex. Socket Bolt (M3*L12) 12 H A000 Needle Bar Drive Rink 4 H SW-9115 Washer 12 H SW-A001 Reciprocator Washer 4 H I000 Presser Foot Drving Lever Connecting Link 4 H I000 Needle Bar Driving Shaft Driver 4 H SW-A001 Washer 8 H PM-CT01 Stopper-A'ssy 4 H1079 GP Presser Foot Driving Lever (B) Assy' 4 H MC-8118 Stopper Screw (M2.6*L6) 8 H SN-3211 Nut 4 H1040 AS Needle Bar Reciprocator A'ssy 4 H SW-3111 Washer 4 41

41

42 Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty H1083 PN Presser Foot Driving Lever Pin (B) 4 H AF-4517 Hex. Socket Bolt (M6*L6) 4 H BR-T121 Washer 4 H I000 Presser Foot Driving Lever Bracket (B) 4 H SC-7113 Hex. Socket Bolt (M3*L12) 12 H SW-2111 Washer 12 H I000 Arm Side Cover(A) 4 H I000 Base Pin for Arm Side Cover 8 H H000 Side Cover 4 H SC-A001 SCREW (9/64-N40-L8) 28 H A000 Take-Up Driving Lever "A" 4 H CA-UK01 Take-Up Driving Lever "B" 4 H SC-7113 Hex.Socket Bolt(M4*L12) 4 H CW-T121 Pin Stud Screw 4 H AF-T121 Roller for Take-Up Lever B 4 H BR-T121 Needle Bearing (KT367N IKO) 4 H A000 Pin Collar 4 H SC-4517 Hex.Socket Set Screw(M4*L5) 8 H1101 PN Take-Up Lever Drive Pin 4 H ET-T121 Wick 4 H H000 Hook Oil Supply Nipple 4 H A000 Bushing 4 H I000 Take-Up Lever Driving Cam 4 H SW-2111 Washer 4 H SW-2111 Washer 8 H SC-7113 Hex. Socket Bolt (M4*L8) 8 H ET-A001 Cable Fastener 4 H H000 Balunce Cam 4 H H000 Balunce Cam Bracket 4 H SC-7113 Hex. Socket Bolt (M5*L15) 8 H SF-T121 FELT "A" 8 H1114 PN Presser Foot Stopper Roller Hinge Pin 4 H1115 GP Presser Foot Stopper Roller 4 H1116 WS Presser Foot Stopper Roller Washer 4 43

43

44 Ref.No Part No. PartNames Q'ty Ref. No Part No. Part Names Q'ty H LM-BE00 Lm Guide Block Set (6C) 4 H SW-9115 Spring Washer LM-B002 Lm Guide Block Set (9C) H SW-2111 Washer LM-BB00 Lm Guide Block Set (12C) H H000 Jump Clutch Lever Stopper LM-H003 Lm Guide Block Set (15C) H MC-7113 Hex.Scoket Bolt (M4*L10) 4 H SC-A001 Hex.Scoket Bolt (M3*L15) 4 H SW-2111 Washer 4 H I000 Arm Top Cover 4 H I000 Jump Driving Clutch Lever 4 H SC-3123 Truss Screw (M5*L6) 4 H H000 Stud for Jump Clutch Lever 4 H2005 GP Arm Guard Plate(L) 4 H AD-AE00 TAKE-UP GUIDE RAIL (6C) 4 H I000 Arm Guard Plate(L) Bracket AD-A002 Take-Up Guide Rail L=250 (9C) 4 H SC-A001 Side Cover Screw U000 Take-Up Guide Rail L=329 (12C) 4 H I000 Arm Guard Plate(R) U000 Take-Up Guide Rail (L) (15C) 1 H SC-A001 Guard Plate Screw U000 Take-Up Guide Rail (M) (15C) 2 H I000 Thread Holding Lever Ass'y U000 Take-Up Guide Rail (R) (15C) 1 H I000 Lever Spring 4 H SC-A001 Guide Rail Serew 16 H I000 Lever Spring Bush. 4 H EL-T121 Encoder Set 1 H I000 Thread Holding Push Plate 4 H SC-7113 Bracket Screw (M3*L6) 2 H SC-7113 Hex.Scoket Bolt (M3*L6) 4 H SW-1111 Spring Washer 2 H EL-A002 UPPER THREAD CATCHER SOL. 4 H SW-2111 Washer 2 H SC-7113 Hex.Scoket Bolt (M3*L5) 8 H2051 GP Encoder Base 1 H SW-2111 Washer 8 H SC-7113 Hex. Socket Bolt (M5*L12) 4 H H000 Jump Motor 4 H SW-1111 Washer 2 H SC-7119 Pluss Screw (M4*L8) 16 H SW-3115 Spring Washer 2 H I000 Jump Motor Base 4 H UK40 Oil Tank Cover (4 Head) (UK1202) 1 H SC-7113 Hex.Scoket Bolt (M4*L10) UK40 Oil Tank Cover (4 Head) (UK1204) H SW-3115 Spring Washer UK60 Oil Tank Cover (6 Head) (UK1206) H SW-2111 Washer UK60 Oil Tank Cover (6 Head) (UH1506C) H H000 Jump Crank Stopper UK60 Oil Tank Cover (6 Head) (UH1508) H H000 Stud for Jump Crank Stopper 4 H CW-UK06 Oil Tank Cover Support 1 H I000 Jump Driving Crank 4 H MC-9123 TRUSS SCREW(M5*L8) SUS 2 H SC-7113 Hex. Socket Bolt (M4*L8) 4 H U000 Cover Rubber Cap 1 H I000 Jump Crank Roller Ass'y 4 H2059 AS UPPER THREAD HOLDING SET 4 H SN-A001 Pin. Nut (11/64-N=40) 4 H EL-UK01 ENCODER CABLE(4HT-33) (UK1202)(UK1204)(UH1506C) 1 H I000 Jump Retrun Spring EL-UK06 ENCODER CABLE(25-29) (UK1206)(UH1508) H SC-8118 Plus Screw (M3*L5) 4 H ET-B001 Encoder Conector 1 H SW-2111 Washer 4 H2062 AS Jump Set 4 H H000 Jump Driving Clutch 4 H SC-7113 Hex. Socket Bolt (M4*L8) 4 H H000 Jump Clutch Pin 4 H I000 Jump Clutch Base 4 H SC-7113 Hex.Scoket Bolt (M3*L8) 4 45

Microsoft PowerPoint - Chenille_PME

Microsoft PowerPoint - Chenille_PME Chenille Automatic Embroidery Machine PME-051101 A Machine Body Ass y 7 B Work Table 9 C1 Thread Stand 11 CONTENT C2 D Thread Stand (Chenille) Main Drive System 13 15 E1 Bed 19 E2 Bed (Chenille) 21 F1

More information

<53756E B4DCB5CEBAEAB8B4C1F62E707562>

<53756E B4DCB5CEBAEAB8B4C1F62E707562> PARTS BOOK SunStar Single-Head Bridge type E-U1201 PME-120509 1 Notice SunStar 1. 본책자는Parts Book으로제작되었으므로매뉴얼로사용불가합니다. 2. 조에속한파트는개별조립시제품의파손또는자수불량이발생될수있어해당파트에대한주문시에는조품목으로만구입이가능합니다. 3. 당사의 Part Book은다음과같은순서로분류되어있으니제품을구입한소비자께서는다음과같은순서로제품을검색하여주십시오.

More information

KM-350BL.pub

KM-350BL.pub PARTS BOOK KM-350BL For 1-Needle, Needle Feed Lock Stitch Machine Series PME-091202 SunStar CO., LTD. Information A. Parts Book 구성 Structure of Part Book 1 2 3 4 5 6 7 8 9 1:관계 별 고유 코드 Unique code by mechanism

More information

#SPS/C-5050.B.

#SPS/C-5050.B. PARTS BOOK SPS/C-5050 Series SPS/C-8050 Series Purposes H : Heavy material This is a parts book. It cannot be used as a manual. CONTENTS A BC D EF G HI J K L M N O P Q R ST U V W X Y Z Machine Body Mechanism

More information

# KM

# KM PARTS BOOK 1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE WITH VERTICAL EDGE TRIMMER 1-NEEDLE, NEEDLE FEED LOCK-STITCH MACHINE WITH VERTICAL EDGE TRIMMER MODEL KM-506 SERIES KM-506-7S 1-NEEDLE, STRAIGHT LOCK-STITCH

More information

#KM-350AB..

#KM-350AB.. PARTS BOOK KM-350A-7S KM-350A-7N KM-350B-7S KM-350B-7N KM-350A KM-350B PARTS BOOK KM-350A-7S KM-350A-7N KM-350B-7S KM-350B-7N KM-350A KM-350B PME-051121 MODEL FOR THIN MATERIAL KM-350A-7S 1-NEEDLE, NEEDLE

More information

#KM857/867..

#KM857/867.. PARTS BOOK KM-857 KM-857-7 KM-867 KM-867-7 PME-051214 MODEL KM-857 HIGH SPEED POST BED, 1- NEEDLE NEEDLE FEED LOCK STITCH MACHINE KM-857-7 HIGH SPEED POST BED, 1- NEEDLE NEEDLE FEED LOCK STITCH MACHINE

More information

Parts List

Parts List COP 1440 Drifter Parts for Atlas Copco Atlas Copco No Crawler Drill Drfter Part Number Part Name Q'ty Unit Price Remarks 3115 1605 90 set of nipple 1set *} front head 3115 0286 00 dome nut 0.26kg 3115

More information

#SC-8200.B.

#SC-8200.B. PARTS BOOK SC8200 CONTENTS A B C D E F G H I J K L Machine Body Mechanism Upper Shaft Mechanism Needle Bar Mechanism Presser Bar Mechanism Pulley Mechanism Feed Mechanism Lower Shaft Mechanism Looper

More information

#SPS/B-BH6000š

#SPS/B-BH6000š PARTS BOOK SPS/B-BH6000 모터직결형 전자 제어식 아일렛 단추구멍 재봉기 Direct Drive,Electronically Controlled Eyelet Button Holing M/C PME-060103 PME-060111 SUNSTAR MACHINERY CO., LTD. CONTENTS A B C D E F1 F2 GH I J J1 J2

More information

#KM-250š

#KM-250š PARTS BOOK FOR 1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE SERIES KM-250AU-7S KM-250AU-7N KM-250A-7S KM-250A-7N KM-250B-7S KM-250B-7N KM-250BH-7S KM-250BH-7N KM-250BL-7S KM-250BL-7N KM-250AU KM-250A KM-250B

More information

#KM560

#KM560 KM-560 KM-560-7 PARTS BOOK KM-560 KM-560-7 INFORMATION A. Parts Book Structure of Part Book Unique code by mechanism Unique name by mechanism Explode view Ref. No. : Unique identifcation number by part

More information

#KM-1751/1791..

#KM-1751/1791.. PARTS BOOK KM-1751 KM-1791 Code Lubrication Type Code Application Code Hook Code Trimming 0 S M Semi-Dry Type Micro Lubrication Type Dry Head F G Foundation General materials None L Standard Hook Large

More information

#KM-1750/1790..

#KM-1750/1790.. PARTS BOOK KM-1750 KM-1790 Code Lubrication Type Code Application Code Hook Code Trimming 0 S M Semi-Dry Type Micro Lubrication Type Dry Head F G Foundation General materials None L Standard Hook Large

More information

#KM-235(110222)

#KM-235(110222) PARTS BOOK KM-235A/B INFORMATION A. Parts Book Structure of Part Book Unique code by mechanism Unique name by mechanism Explode view Ref. No. : Unique identifcation number by part Parts No. : Unique Product

More information

D40-T00A CLUTCH GROUP D40-T0A CLUTCH LEVER GROUP DK45-T0A CLUTCH HOUSING GROUP.....

D40-T00A CLUTCH GROUP D40-T0A CLUTCH LEVER GROUP DK45-T0A CLUTCH HOUSING GROUP..... TABLE OF CONTENTS [ENGINE] 4A0A-E00 CYLINDER BLOCK GROUP........................... 4A0LX-E00 CYLINDER BLOCK GROUP...........................3 4A0-E00 OIL PAN GROUP................................... 5

More information

*KM-380BL,BLB724.

*KM-380BL,BLB724. PARTS BOOK KM-380BL KM-380BLB KM-380BL KM-380BLB PME-051104 MODEL FOR HEAVY MATERIAL KM-380BL CYLINDER-BED TYPE, 1-NEEDLE UNISON FEED, VERTICAL LARGE HOOK, LOCK-STITCH MACHINE. KM-380BLB CYLINDER-BED TYPE,

More information

#KM-340BL

#KM-340BL PARTS BOOK KM-340BL 고속 1본침 본봉 상하송 재봉기 High Speed, 1-Needle, Upper and Lower Feed Lock Stitch Machine W/Large Hook PME-100707 SunStar CO., LTD. INFORMATION A. Parts Book Structure of Part Book Unique code

More information

KM-380BL,BLB(100908)

KM-380BL,BLB(100908) PARTS BOOK KM-380BL KM-380BLB KM-380BL KM-380BLB MODEL FOR HEAVY MATERIAL KM-380BL CYLINDER-BED TYPE, 1-NEEDLE UNISON FEED, VERTICAL LARGE HOOK, LOCK-STITCH MACHINE. KM-380BLB CYLINDER-BED TYPE, 1-NEEDLE

More information

E010 CYLINDER BLOCK GROUP (0 01) 76

E010 CYLINDER BLOCK GROUP (0 01) 76 E010 CYLINDER BLOCK GROUP (0 01) 75 E010 CYLINDER BLOCK GROUP (0 01) 76 E020 PISTON, CRANKSHAFT GROUP (0 02) 77 E030 CYLINDER HEAD GROUP (0 03) 78 E040 ROCKER ARM GROUP (0 04) 79 E050 TIMING CASE GROUP

More information

#DPK5(PB)(9.8.19)

#DPK5(PB)(9.8.19) PARTS BOOK DPK-5 포스트 베드, 1본침 본봉 지그재그 재봉기 Post Bed, Single-Needle Lock Stitch Zig Zag Sewing Machines PME-090929 SunStar CO., LTD. INFORMATION A. Parts Book 구성 Structure of Part Book ① ② ③ ④ ⑤⑥ ⑦ ⑧⑨ ① 관계

More information

CK2810.pdf

CK2810.pdf TABLE OF CONTENTS [ENGINE] 3A39LW-E00 CYLINDER BLOCK GROUP........................... 3A50E-E00 OIL PAN GROUP................................... 3 3A39LW-E030 CYLINDER HEAD GROUP............................

More information

#KM

#KM PARTS BOOK KM-2300 Code Lubrication type Code Application F Full-Dry type A Light materials S Semi-Dry type G General materials M Micro-Lubrication type B Heavy materials Only use B (Heavy materials) code

More information

CK35 reservedelskatalog.pdf

CK35 reservedelskatalog.pdf TABLE OF CONTENTS [ENGINE] 3A65LX-E00 CYLINDER BLOCK GROUP........................... 3A50E-E00 OIL PAN GROUP................................... 3 3A65LW-E030 CYLINDER HEAD GROUP............................

More information

#KLZ-371(PB)

#KLZ-371(PB) PARTS BOOK KLZ-371 INFORMATION A. Parts Book Structure of Part Book Unique code by mechanism Unique name by mechanism Explode view Ref. No. : Unique identifcation number by part Parts No. : Unique Product

More information

IAPH289SEF_XFO1.ai

IAPH289SEF_XFO1.ai C1256 E0007 C1248 C1268 C1488 A0219 A0944 M0042 A0118 G0139 A0821 AirConditioning AirConditioning (Indoorunit) (Indoorunit) C1485 A1762 A1579 B0126 C1345 A0971 C1369 A1928 L0010 A1774 W0013 A1791 M0039

More information

T5855-G226A HST PROPER SHAFT GROUP T585-G230A SHAFT GROUP T585-G234A SHAFT 2 GROUP...

T5855-G226A HST PROPER SHAFT GROUP T585-G230A SHAFT GROUP T585-G234A SHAFT 2 GROUP... TABLE OF CONTENTS [ENGINE] 3B83-E00 CYLINDER BLOCK GROUP........................... 3B83-E020 OIL PAN GROUP................................... 3 3B83LW-E030 CYLINDER HEAD GROUP............................

More information

기능.PDF

기능.PDF 1 1) 1 2) SK COMPLEX 1 Heating Cooling 3) 1 2 2 3 1) 2 2) 3 4 1) Floating Type Heat Exchanger 8 2) Fixed Type Heat Exchanger 11 3) U-Type Heat Exchanger 13 4) Air Fan Cooler 15 5) Double Pipe Heat Exchanger

More information

SF 7500.pub

SF 7500.pub PARTS BOOK SF 7500 Flat Bed, Inter Lock Chine Stitch Machine PME-091203 SunStar CO., LTD. Information A. Parts Book 구성 Structure of Part Book 1 2 3 4 5 6 7 8 9 1:관계 별 고유 코드 Unique code by mechanism 2:관계

More information

SS 7350

SS 7350 PARTS BOOK SS 7350 Small Cylinder Bed, Inter Lock Chine Stitch Machine PME-090511 SUNSTAR MACHINERY CO., LTD. Information A. Parts Book 구성 Structure of Part Book 1 2 3 4 5 6 7 8 9 1:관계 별 고유 코드 Unique code

More information

#SC-7300..

#SC-7300.. Ref. Parts Note Name of Parts 35 36 N-2 N-3 N-4 N-6 N-7 N-8 N-5 N-1 N-39 N-41 N-40 N-40 N-38 N-38 N-37 N-15 N-16 N-16 N-35 N-36 N-34 N-36 N-30 N-28 N-31 N-32 N-33 N-29 N-17 N-20 N-21 N-23 N-23-1 N-26 N-18

More information

D101728X0KR_Oct18

D101728X0KR_Oct18 3710 3720 Fisher 3710 3720 3722... 2... 2... 2... 5... 6... 6 3722... 6 3722... 7... 8... 8 25 50 585 585R 3710 3720... 13... 15... 16... 17... 17,,... 17... 19 3720... 19... 20... 22... 22... 23... 24...

More information

PD-659_SM(new)

PD-659_SM(new) Power Distributor PD-659 CONTENTS Specifications... 1 Electrical Parts List... 2 Top and Bottom View of P.C. Board... 5 Wiring Diagram... 7 Block Diagram... 8 Schematic Diagram... 9 Exploded View of Cabinet

More information

歯기구학

歯기구학 1 1.1,,.,. (solid mechanics)., (kinematics), (statics), (kinetics). ( d y n a m i c s ).,,. ( m e c h a n i s m ). ( l i n k a g e ) ( 1.1 ), (pin joint) (revolute joint) (prismatic joint) ( 1.2 ) (open

More information

Microsoft Word - Installation and User Manual_CMD V2.2_.doc

Microsoft Word - Installation and User Manual_CMD V2.2_.doc CARDMATIC CMD INSTALLATION MANUAL 씨앤에이씨스템(C&A SYSTEM Co., Ltd.) 본사 : 서울특별시 용산구 신계동 24-1(금양빌딩 2층) TEL. (02)718-2386( 代 ) FAX. (02) 701-2966 공장/연구소 : 경기도 고양시 일산동구 백석동 1141-2 유니테크빌 324호 TEL. (031)907-1386

More information

歯RCM

歯RCM Reliability Centered Maintenance Page 2 1.,,,. Mode Component, Sub-system, System, System. Reliability Centered Maintenance :, program? Mechanism Page 3 Page 4. Mode Mode () () (FMEA) (FTA) (LTA) System

More information

CD-6208_SM(new)

CD-6208_SM(new) Public Address Power Amplifier PA-63 CONTENTS Specifications... Electrical parts list... top and bottom view of p.c. board... 8 Application... 0 block Diagram... Schematic Diagram... Exploded view of cabinet

More information

#KM-250(PB)

#KM-250(PB) PARTS BOOK FOR 1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE SERIES KM-250AU-7S KM-250AU-7N KM-250A-7S KM-250A-7N KM-250B-7S KM-250B-7N KM-250BH-7S KM-250BH-7N KM-250BL-7S KM-250BL-7N KM-250AU KM-250A KM-250B

More information

Abstützbock.fm

Abstützbock.fm Doka 서포팅 로드 컨스트럭션 베어링 시스템 프레임 서포팅 컨스트력션 프레임 "Variable" 3.30m 187.8 580516000 Support. construction frame "Variable" 3.30m 구성 : (A) 서포팅 컨스트럭션 프레임용 웨일링 WU14 99.0 580510000 높이 : 252 cm (B) 멀티 - 퍼포스 웨일링 WS10

More information

Cover

Cover 0WF- Parts List MODEL : GBC 0WF- (00..0) Rev : 0 GBC 0WF- (0. 0 / Rev 0.0) Power Cord Assy No. Part No. Part name 00 G0 FUSE STICKER PC0.T *. 00000 FUSE HOLDER f.*0mm0v0a EA 000 000 GLASS TUBE FUSE 0mm

More information

TABLE OF CONTENTS [ENGINE] 3C00LWU-E00 CYLINDER BLOCK GROUP C00LWU-E00 OIL PAN GROUP

TABLE OF CONTENTS [ENGINE] 3C00LWU-E00 CYLINDER BLOCK GROUP C00LWU-E00 OIL PAN GROUP OWNER S MANUAL 600XD X X 505G-GB (Rev.0) RJL 00 May 0 TABLE OF CONTENTS [ENGINE] 3C00LWU-E00 CYLINDER BLOCK GROUP........................... 3C00LWU-E00 OIL PAN GROUP...................................

More information

나사식볼밸브.indd

나사식볼밸브.indd HWASUNG VALVES 19~1990 001~010 19. 03 19. 0 1991~000 199. 1 199. 1 199. 11 199. 09 1999. 03 1999. 09 1999. 09 1999. 10 1999. 11 000. 0 000. 03 001~010 001. 03 001. 10 001. 11 00. 0 003. 03 003. 0 00. 01

More information

05Àå ¶ôÅ·

05Àå ¶ôÅ· Locking Systems, Locks, Catches.1 Contents Locking systems, locks, catches, safes Symo locking system Magnetic catches Locker Locks.2 Symo Locking Systems.3 Symo Locking Systems.4 Symo Locking Systems.

More information

ÇѱÛÇ¥Áö

ÇѱÛÇ¥Áö KOSA KOSA KOSA KOSA KOSA Assembly, Engineering Plastic KOSA Accessory Content KOSA Overview K-004 Technical Data K-006 KA40B with Timing Belt Drive K-008 KA60B with Timing Belt Drive K-010 KA60S with Ball

More information

D103198X0KR_Jul18 Korean

D103198X0KR_Jul18 Korean Fisher i2p-100... 1... 1... 2... 2... 2... 5... 7... 7... 8... 9... 10... 10... 11... 12... 12... 12... 12... 14... 14... 16... 16... 17... 18 1. Fisher i2p-100 W8710... 19... 20 Fisher i2p 100,, ( 1 )..,,,,

More information

PL E-Euro-V01.pmd

PL E-Euro-V01.pmd Price List valid from 1st of March 2009 English 1/2009 The Profile System Order comments Article-Number - additional specification.60 definines 1 bar of aluminium profile, length 6 m Example: 1.09.016040.14LP.60

More information

- 이 문서는 삼성전자의 기술 자산으로 승인자만이 사용할 수 있습니다 Part Picture Description 5. R emove the memory by pushing the fixed-tap out and Remove the WLAN Antenna. 6. INS

- 이 문서는 삼성전자의 기술 자산으로 승인자만이 사용할 수 있습니다 Part Picture Description 5. R emove the memory by pushing the fixed-tap out and Remove the WLAN Antenna. 6. INS [Caution] Attention to red sentence 3-1. Disassembly and Reassembly R520/ 1 2 1 1. As shown in picture, adhere Knob to the end closely into the arrow direction(1), then push the battery up (2). 2. Picture

More information

This Document can not be used ithout Samsung's authorization 5. 기구전개도 ASSY-LCD 5-2

This Document can not be used ithout Samsung's authorization 5. 기구전개도 ASSY-LCD 5-2 This Document can not be used ithout Samsung's authorization 5. 기구 전개도 SYSTEM de I0006 W3007 M3004 M3005 T0103 T3003 W3020 I0001 ec t I0002 ro ni c T0001 G0011 M4000 K- El T0010 I0009 M0001 W3101 B0001

More information

레이아웃 1

레이아웃 1 JUNGSAN Enterprise Co., Ltd. JUNGSAN Enterprise Co., Ltd. MARINE ENGINE PARTS DIGITAL HOME APPLIANCES w w w. j u n g s a n. c o m CEO MESSAGE 당사는 지난 이십여년간의 산업용 볼트, 너트를 중심으로 한 기계요소 부품의 생산 노하우를 기반으로 998년

More information

333474C - Reactor 2 E-30 and E-XP2, Repair-Parts, Korean

333474C - Reactor 2 E-30 and E-XP2, Repair-Parts, Korean 수리-부품 리액터2E-30및E-XP2프로 포셔닝 System 333474C KO 전기, 가열, 이액형 시스템 폴리우레탄 포움 스프레이 및 폴리우레아 코팅용. 전문가만 이 장비를 사용 할수 있습니다. 폭발 위험이 있는 환경 또는 유해한 장소에서 사용이 금지되어 있습니다. 중요 안전 정보이 설명서의 모든 경고와 지침을 읽으십시오. 이 지침 을 보관하십시오. PROVEN

More information

#C-B1202

#C-B1202 PARTS BOOK SPS/C-B1202 Series This is a parts book. It cannot be used as a manual. A-45 A-46 A-44 A-44 A-50 A-47 A-36 A-57 A-56 A-37 A-55 A-42 A-38 A-51 A-50 A-49 A-48 A-54 A-52 A-39 A-40 A-41 A-13 A-11

More information

<453A5C736F6E67616D656E675CBBE7BFEBBCB3B8EDBCAD26C4ABB4D9B7CF2E2E2E>

<453A5C736F6E67616D656E675CBBE7BFEBBCB3B8EDBCAD26C4ABB4D9B7CF2E2E2E> 휴대용가스누설검지기 사 용 설 명 서 Model SP-210 측정가스 : 천연가스, 일반가연성가스, 도시가스/LPG 측정범위 : 10~10,000ppm Note 측정기기를 작동하기 전에 이 사용설명서를 주의 깊게 읽으십시오. 이 사용설명서를 필요시 언제라도 이용할 수 있는 곳에 보관하십시오. 이 가스측정기는 여기에 기술되지 않은 그 밖의 목적으로 사용할 수

More information

Microsoft Word _B _alicon Part List_Eng&Kor 내지 A4 Ver.3.doc

Microsoft Word _B _alicon Part List_Eng&Kor 내지 A4 Ver.3.doc 0. B0 Breaker ) Main Body(Standard) 메인바디 ( 표준 ) a) Exploded view of B0 Breaker Main Body B0 브레이카메인바디분해도 9 0 0 0-7 7 (Valve Case Ass'y) 9 9 0 9 9 9 7 0 9 0 7 9 7 9 0 0 b) B0 Main Body Parts List B0 메인바디파트리스트

More information

GLHPS-D

GLHPS-D Digital Hot Plate & Stirrer GLHPS-D 글로벌랩의 제품을 구입하여 주셔서 감사드립니다. 제품을 사용하시기 전에 안전을 위한 준비사항 을 읽고 올바르게 사용해 주십시오. 이 사용설명서는 제품을 직접 사용하시는 분에게 보내어지도록 하여 주십시오. 사용 전 주의 사항 제품을 올바르게 사용하여 위험이나 재산상의 피해를 막기 위한 내용으로 반드시

More information

D101728X0KR_Sep15_AQ

D101728X0KR_Sep15_AQ 3710 3720 Fisher 3710 3720 3722... 2... 2... 2... 5... 6... 6 3722... 6 3722... 7 CSA... 7 FM... 8 ATEX... 8 IECEx... 10... 11... 11 25 50 585 585R 3710 3720... 16... 18... 19... 20... 20,,... 20... 22

More information

6. Separate HDD by pulling in the arrow direction. * Cautions Avoid lifting HDD excessively, because Connector can be damaged ODD Remove

6. Separate HDD by pulling in the arrow direction. * Cautions Avoid lifting HDD excessively, because Connector can be damaged ODD Remove 3-1. Disassembly and Reassembly R510 [Caution] Attention to red sentence. 2 2 1. Before disassembling, the AC adaptor and Battery must be separated. 2. AS mark No.1/2 put KNOB-Battery to end of each side,

More information

D101351X0KR_May17

D101351X0KR_May17 646 Fisher 646... 1... 1... 3... 4... 4... 4... 5... 5... 5... 6... 7... 7... 7... 9... 9... 9... 9... 10... 11... 12... 12... 13... 15... 15... 15 1. Fisher 646 Fisher 646,,..,,,, 646,.,,.. W6783 1 www.fisher.com

More information

Ref. Parts Note Name of Parts 품명 Q ty P P-7 Assembly A- 0-00A-07P ArmBed 아암 베드 A A-070 Bed Base (F) 베드다리 ( 前 ) A B-070 Bed Base (R) 베드다리 (

Ref. Parts Note Name of Parts 품명 Q ty P P-7 Assembly A- 0-00A-07P ArmBed 아암 베드 A A-070 Bed Base (F) 베드다리 ( 前 ) A B-070 Bed Base (R) 베드다리 ( A Arm, Bed & Machine Body Parts Arm, Bed 및외장품관계 A- A-9 A-6 A- A- A-7 A- A-5 A-5 A-6 A-7 A-5 A-8 A-5 A-9 A-6 A-0 A-6 A- A-9 A- A-5 A-5 A-6 A-6 A-5 A- A-5 A- A- A-8 A-7 A- A- A- A- A- A- A- A- A-8 A-50 A-9,

More information

서보교육자료배포용.ppt

서보교육자료배포용.ppt 1. 2. 3. 4. 1. ; + - & (22kW ) 1. ; 1975 1980 1985 1990 1995 2000 DC AC (Ferrite) (NdFeB; ) /, Hybrid Power Thyrister TR IGBT IPM Analog Digital 16 bit 32 bit DSP RISC Dip SMD(Surface Mount Device) P,

More information

D200138X0KR_Jun19

D200138X0KR_Jun19 Fisher 358 358i 58i............ 5... 6... 6... 6 58i... 8... 9... 14... 14... 14... 16... 16... 16... 17 358i... 17 58i... 19... 0... 0 ( ) 1. Fisher 358 358i W5498 1 W844-1 358 358i www.fisher.com ()......

More information

Microsoft Word _B _alicon Part List_Eng&Kor 내지 A4 Ver.3.doc

Microsoft Word _B _alicon Part List_Eng&Kor 내지 A4 Ver.3.doc . B00 Breaker ) Main Body(Standard) 메인바디 ( 표준 ) a) Exploded view of B00 Breaker Main Body B00 브레이카메인바디분해도 7 9 7 0-0 9 7 9 (Acc. Ass'y) 0 7 (Valve Case Ass'y) 0 9 7 7 7 7 0 0 7 9 7 9 0 0 0 b) B00 Main Body

More information

M3005 I0002 B0001 T0001 M0001 G0003 G0011 SYSTEM I0009 W3007 R0006 W3003 I0005 www MK-Electronic de B0701 C0013 B 5-1

M3005 I0002 B0001 T0001 M0001 G0003 G0011 SYSTEM I0009 W3007 R0006 W3003 I0005 www MK-Electronic de B0701 C0013 B 5-1 M3005 I0002 B0001 T0001 M0001 G0003 G0011 SYSTEM I0009 W3007 R0006 W3003 I0005 B0701 C0013 B 5-1 ASS'Y - LCD K3001 K4001 I0003 K0001 K1001 K2001 K2002 K4002 K3002 I0013 T4000 K0002 K0100 5-2 Unit-Top T0302

More information

Å©·¹Àγ»Áö20p

Å©·¹Àγ»Áö20p Main www.bandohoist.com Products Wire Rope Hoist Ex-proof Hoist Chain Hoist i-lifter Crane Conveyor F/A System Ci-LIFTER Wire Rope Hoist & Explosion-proof Hoist Mono-Rail Type 1/2ton~20ton Double-Rail

More information

A Arm, Bed & Machine Body Parts Arm, Bed 및외장품관계 A-25 A-50 A-47 A-24 A-25 A-28 A-23 A-16 A-16 A-27 A-31 A-48 A-16 A-26 A-49 A-47 A-50 A-47 A-1, 2 A-41

A Arm, Bed & Machine Body Parts Arm, Bed 및외장품관계 A-25 A-50 A-47 A-24 A-25 A-28 A-23 A-16 A-16 A-27 A-31 A-48 A-16 A-26 A-49 A-47 A-50 A-47 A-1, 2 A-41 A Arm, Bed & Machine Body Parts Arm, Bed 및외장품관계 A-5 A-50 A-7 A- A-5 A-8 A- A- A- A-7 A- A-8 A- A- A-9 A-7 A-50 A-7 A-, A- A-0 A- A-0 A- A- A- A-5 A-5 A- A-7 A-7 A- A-5 A-9 A-8 A- A-7, 9 A-9 A- A- A-, 7

More information

untitled

untitled Huvitz Digital Microscope HDS-5800 Dimensions unit : mm Huvitz Digital Microscope HDS-5800 HDS-MC HDS-SS50 HDS-TS50 SUPERIORITY Smart Optical Solutions for You! Huvitz Digital Microscope HDS-5800 Contents

More information

GD-SERISE / GS-SERISE DESCRIPTION GD / GS series pneumatic actuator are designed & developed with new concept for the next generation. GD / GS series

GD-SERISE / GS-SERISE DESCRIPTION GD / GS series pneumatic actuator are designed & developed with new concept for the next generation. GD / GS series High Class 공압식엑츄에이터 PNEUMATIC ACTUATORS Rack & Pinion Designed GD-SERISE Double Acting GD-SERISE Single Acting (Spring Return) GINICE Co., Ltd www.ginice.co.kr / www.ginice.com GD-SERISE / GS-SERISE DESCRIPTION

More information

13장_

13장_ C H A P T E R 13 1. 2. 3. 4. 5. 6. 7. 8. 9. 10. 11. 13.1 ( ) 12 000 psi [ 13 1] 6in 10 [ 13 2] (stamping) 500 501 (pressure regulator) (oil mist) (lubricator) (air dryer) (muffler) 13.2 21 % 78 % 1 % 4

More information

(Table of Contents) 2 (Specifications) 3 ~ 10 (Introduction) 11 (Storage Bins) 11 (Legs) 11 (Important Operating Requirements) 11 (Location Selection)

(Table of Contents) 2 (Specifications) 3 ~ 10 (Introduction) 11 (Storage Bins) 11 (Legs) 11 (Important Operating Requirements) 11 (Location Selection) SERVICE MANUAL (Table of Contents) 2 (Specifications) 3 ~ 10 (Introduction) 11 (Storage Bins) 11 (Legs) 11 (Important Operating Requirements) 11 (Location Selection) 12 (Storage Bins) 12 (Ice Machine)

More information

SPS-C-5050

SPS-C-5050 PARTS BOOK SPS/C-5050 Series SPS/C-8050 Series Independent Direct Drive, Electronically Controlled Pattern Sewing Machine For Large Sized Sewing Goods SUNSTAR MACHINERY CO., LTD. PME-090116 Information

More information

기술 데이터 자료 (주)화신 국제 인증규격 인증품 소개 박스 보호등급(IP) / UL / NEMA / RoHS 방폭 등급 / 우레탄 가스켓 포밍 4P~5P 6P~7P 8P~9P 플라스틱 박스 & 알루미늄 제품 플라스틱 제품의 특징 및 전 제품 소개 10P~11P 단자함

기술 데이터 자료 (주)화신 국제 인증규격 인증품 소개 박스 보호등급(IP) / UL / NEMA / RoHS 방폭 등급 / 우레탄 가스켓 포밍 4P~5P 6P~7P 8P~9P 플라스틱 박스 & 알루미늄 제품 플라스틱 제품의 특징 및 전 제품 소개 10P~11P 단자함 V.19 2015년 10월 발행 v.19 기술 데이터 자료 (주)화신 국제 인증규격 인증품 소개 박스 보호등급(IP) / UL / NEMA / RoHS 방폭 등급 / 우레탄 가스켓 포밍 4P~5P 6P~7P 8P~9P 플라스틱 박스 & 알루미늄 제품 플라스틱 제품의 특징 및 전 제품 소개 10P~11P 단자함 N 시리즈 제품 소개 12P 유럽형 Q 시리즈 제품

More information

CK30M-T540A DIFFERENTIAL GEAT SHAFT GROUP CK30M-T550A FRONT AXLE CASE GROUP CK30M-T560A FRONT SHAFT G

CK30M-T540A DIFFERENTIAL GEAT SHAFT GROUP CK30M-T550A FRONT AXLE CASE GROUP CK30M-T560A FRONT SHAFT G TABLE OF CONTENTS [ENGINE] 3A39LW-E00 CYLINDER BLOCK GROUP........................... 3A50E-E00 CYLINDER BLOCK A GROUP......................... 3 3A50LX-E00 CYLINDER BLOCK B GROUP.........................

More information

-시방서 목차- 1. 공 사 개 요 1 2. 총 칙 2 제 1 장. 가 설 공 사 8 제 2 장. 목 공 사 9 제 3 장. 수 장 공 사 10 제 4 장. 창 호 공 사 21 제 5 장. 유 리 공 사 27 제 6 장. 도 장 공 사 34 제 7 장. 철 거 공 사

-시방서 목차- 1. 공 사 개 요 1 2. 총 칙 2 제 1 장. 가 설 공 사 8 제 2 장. 목 공 사 9 제 3 장. 수 장 공 사 10 제 4 장. 창 호 공 사 21 제 5 장. 유 리 공 사 27 제 6 장. 도 장 공 사 34 제 7 장. 철 거 공 사 대청호자연생태관 복합체험시설 활용 리모델링공사 시 방 서 ( 건 축 ) 2016. 05 -시방서 목차- 1. 공 사 개 요 1 2. 총 칙 2 제 1 장. 가 설 공 사 8 제 2 장. 목 공 사 9 제 3 장. 수 장 공 사 10 제 4 장. 창 호 공 사 21 제 5 장. 유 리 공 사 27 제 6 장. 도 장 공 사 34 제 7 장. 철 거 공 사 55

More information

Promise for Safe & Comfortable Driving

Promise for Safe & Comfortable Driving AL. WHEEL CUTTING SOLUTION Promise for Safe & Comfortable Driving 17 AL. WHEEL CUTTING SOLUTION 19 22.5 L-AW SERIES AL WHEEL TURNING CENTER 01 03 02 01 01 L-AW SERIES AL WHEEL TURNING CENTER 02 03 L-AW

More information

11기계제도(005~102)

11기계제도(005~102) 1 1 6 KS 0005 04 B B0B4 1. 2 7 KS 0106 1 2 3 4 5 6 B C D 1 2 3 4 5 6 2. 8 2 05mm 10mm 2 25mm 75mm 05mm 5mm 1 2 3 B C 3 40mm 4 9 1. 2 KS 2. 4a 4b 21 10 5b NSnot to scale NS 11 2 projection 13 1. 2. Tip

More information

CD-6208_SM(new)

CD-6208_SM(new) Digital Amplifier MA-110 CONTENTS Specifications... 1 Electrical parts list... 2 top and bottom view of p.c. board... 10 Application... 12 block Diagram... 13 Schematic Diagram... 14 Exploded view of cabinet

More information

KM-2070P

KM-2070P PARTS BOOK KM-2070P 전자제어식고속 1본침패턴지그재그재봉기 Electronically Controlled1-Needle Pattern Zigzag Lock Stitch Machine PME-131125 SunStar CO., LTD. Information A. Parts Book 구성 Structure of Part Book 1 2 3 4 5

More information

면허: 금속구조물 창호공사업, 지붕판금 조립공사업 해당 연도 2013년 공 사 실 적 현 황 (공사기간:2008~현재) 발 주 처 공 사 명 공사기간 비 고 동양TS 뉴템즈/PTC PROJECT STEEL STRUCTURE(78TON) 13.01.14~13.02.28 진주시 진주 문산스포츠파크 막구조 13.01.08~13.02.12 대륭 SCT PJ STEEL

More information

COLUMN, BED, SADDLE The column is of a rugged box-type construction and its ground slide ways are wide to support and guide securely the spindle head.

COLUMN, BED, SADDLE The column is of a rugged box-type construction and its ground slide ways are wide to support and guide securely the spindle head. BED TYPE UNIVERSAL MILLING MACHINE KMB/POINT KMB/POINT-U3 KMB/POINT-U5 KMB/POINT-U6 KMB/POINT-U7 KMB : MANUAL POINT : ONE AXIS CNC CONTROL(HEIDENHAIN TNC124) COLUMN, BED, SADDLE The column is of a rugged

More information

(3) () () LOSS LOSS LOSS LOSS (4) = 100 = 100 = 100 = 100 = 100 = 100 = 100 = 100 = 100 = 100 = 100 = 100

(3) () () LOSS LOSS LOSS LOSS (4) = 100 = 100 = 100 = 100 = 100 = 100 = 100 = 100 = 100 = 100 = 100 = 100 1.,.. 2. (1) Flow + ( ) (2) Flow Flow (LINE) ) (LINE) ModelC/T LOSS DAT A Check Sheet ((%) (T PM) (LOSS) - (3) () () LOSS LOSS LOSS LOSS (4) = 100 = 100 = 100 = 100 = 100 = 100 = 100 = 100 = 100 = 100

More information

.....pdf

.....pdf MUSSO POWER SYSTEM General Catalog 211 MUSSO POWER SYSTEM Leader in Chain Technology GENERAL CATALOG 211 The best choice and satisfaction We support your success. Table of Contents 4 Chain & Sprocket 6

More information

MAX DRILL Construction system of MAX Drill's Code no. DRILL VMD KOREA TECHNICS is The TOP of the world technics 49

MAX DRILL Construction system of MAX Drill's Code no. DRILL VMD KOREA TECHNICS is The TOP of the world technics 49 010~054 본문 2011.04.25 06:13 PM 페이지48 ApogeeX TURBO DRILL HSD 2 D 범용선반 가공시, 가공직경 ø이상은 TSD나, MXD 사용을 권장함. DRILL The drill body treated by forging was much solider and much stronger in impact. The especially

More information

SJS-A-PS-A.pub

SJS-A-PS-A.pub PARTS BOOK SJS/A-PS/A SJS/A-PS/B Direct Drive, Automatic Jeans Pocket Setter Sewing Machine SunStar CO., LTD. PME-100205 Information A. Parts Book 구성 Structure of Part Book 1 2 3 4 5 6 7 8 9 1: 관계별고유코드

More information

SPS-HT-5050B1

SPS-HT-5050B1 PARTS BOOK SPS/HT-00B SPS/HT-00B SPS/TN-00B Electronically Controlled Rotary Head Auto Pattern Sewing Machine SunStar CO., LTD. PME-0 Information A. Parts Book 구성 Structure of Part Book : 관계별고유코드 Unique

More information

(specifications) 3 ~ 10 (introduction) 11 (storage bin) 11 (legs) 11 (important operating requirements) 11 (location selection) 12 (storage bin) 12 (i

(specifications) 3 ~ 10 (introduction) 11 (storage bin) 11 (legs) 11 (important operating requirements) 11 (location selection) 12 (storage bin) 12 (i SERVICE MANUAL N200M / N300M / N500M ( : R22) e-mail : jhyun00@koreacom homepage : http://wwwicematiccokr (specifications) 3 ~ 10 (introduction) 11 (storage bin) 11 (legs) 11 (important operating requirements)

More information

KM-1751.pub

KM-1751.pub PARTS BOOK KM-1751 모터 직결형 고속 2본침 침송 자동급유 자동사절 재봉기 Direct Drive, High Speed, 2-Needle, Needle Feed Automatic Lubrication Lock Stitch Machine With an Automatic Thread Trimmer KM-1791 모터 직결형 고속 2본침 침송 각봉

More information

B-3 B-4 HDV B-8 B-37 B-39 3S1A B-40 3S2A B-42 3S3A B-44 3S4A B-45 B-11 B-15 S1A B-16 K2A B-20 K3A B-24 S3A B-27 S4A B-30 S5A B-33 HPV5-6, HPV5-8 B-78

B-3 B-4 HDV B-8 B-37 B-39 3S1A B-40 3S2A B-42 3S3A B-44 3S4A B-45 B-11 B-15 S1A B-16 K2A B-20 K3A B-24 S3A B-27 S4A B-30 S5A B-33 HPV5-6, HPV5-8 B-78 - - HDV -8-7 -9 S1-0 S - S - S - -11 - S1-16 K -0 K - S -7 S -0 S - HV-6, HV-8-78 -7-9 S11, S1-60 S1, S1-61 -7-9 S11-0 K1-1 K1 - S1 - S1 - S1 - HNV000-6 -6 HMV -66 HMV -69 HLV -7 HLV -7 HFV -76 HVC -81

More information

High Performance and Heavy Duty Turning Center Combining rigid slant bed construction with advanced technology for superior machining of middle to large sized workpieces. 2 DOOSAN Infracore Products PUMA

More information

00.1

00.1 HOSPA Chipboard screws with countersunk head Material: Drive: Cross recess PZ galvanized yellow chromatized nickel plated burnished Partly threaded, galvanized or yellow chromatized dk k L d m Head Ø dk

More information

<4033C6ED20BDC3B0F8BCBA5F412E687770>

<4033C6ED20BDC3B0F8BCBA5F412E687770> 제1장 도로분야 1.1 토공설계 및 시공계획 제1장 도로분야 기본방향 인접공구(1공구) 토공량 유용으로 경제적인 토공유동계획 수립 환경영향을 고려한 토공계획 토취장 개발로 인한 환경훼손 최소화 1.1.1 토공유동계획 제3편 시공성 제1장 도로분야 제2장 교량분야 제3장 공사관리 인접공구(1공구)의 토공량 발생현황을 고려한 토공유동계획 수립 1.1.2 토취장

More information

ELECTRICAL PARTS LIST (CA-6215) Ref No. Part No. Description Value Qty AMP B'D ( B ) C1406 C CAP NPP POLY 152J 2J 152P 2 C140

ELECTRICAL PARTS LIST (CA-6215) Ref No. Part No. Description Value Qty AMP B'D ( B ) C1406 C CAP NPP POLY 152J 2J 152P 2 C140 2 C H P O W E R E D MIXER CA-6215 ELECTRICAL PARTS LIST (CA-6215) Ref No. Part No. Description Value Qty AMP B'D ( 4003487400B ) C1406 C1506 3698152198 CAP NPP POLY 152J 2J 152P 2 C1408 C1508 3678050177

More information

#D-B1201..

#D-B1201.. PARTS BOOK SPS/D-B1201Series Models of bar tacking sewing machines / This is a parts book. It cannot be used as a manual. 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32

More information

동아내지1수(A~E)-수정2

동아내지1수(A~E)-수정2 DFT-10A-10P FILE NO. Body : Polycarbonate Contact : Brass, Nickel Plated Cover : PS resin Current Rating : 10A Voltage Rating With standing Voltage : AC 2500V one minute Insulation Resistance : 100M over

More information

ALL NEW WRANGLER ACCESSORIES JEEP..,

ALL NEW WRANGLER ACCESSORIES JEEP.., ALL NEW ACCESSORIES JEEP..,.... 09 5 DRESS-UP INTERIOR OUTDOOR COLLECTION JEEP SERVICE 2 3. FRONT AIR DEFLECTOR,. 2,. 8225367 / 7,000 2. FRONT END COVER / HOOD COVER.. 8225365 FRONT END COVER / 25,000

More information

SC 9200.pub

SC 9200.pub PARTS BOOK SC(T) 9200 Series SC(T) 9300 Series Over Lock Chine Stitch Machine SunStar CO., LTD. PME-091118 Information A. Parts Book 구성 Structure of Part Book 1 2 3 4 5 6 7 8 9 1: 관계별고유코드 Unique code by

More information

#KM

#KM PARTS BOOK KM-1070BLX KM-1072BLX PME-070527 Ref. Q ty Parts note. Name of Parts 품명 1070 1072 A-1 GP-019979,03 ARM 암 1 1 A-2 GP-015853,03 BED 베드 1 1 A-3 01-061C-106L Bed Support (M10xP1.5) 베드다리 1 1 A-4

More information

SC 8200

SC 8200 PARTS BOOK SC 8200 Series Direct Drive, Feed-off-the-Arm Double Chain Stitch Machine PME-131125 SunStar CO., LTD. Information A. Parts Book 구성 Structure of Part Book 1 2 3 4 5 6 7 8 9 1: 관계별고유코드 Unique

More information

www.ezled.co.kr EZ COB LIGHTING 2015 SUNIL ELECOMM NEW COB 01 COB (Chip-on-Board) LED란? COB (CHIP ON BOARD) 한 개의 Module에 여러 개의 LED Chip을 Packaging한 것으로 여러 개의 부품을 하나의 기판 위에 일체화함으로써 발광부가 집약적으로 설계되어 고출력의

More information

歯동작원리.PDF

歯동작원리.PDF UPS System 1 UPS UPS, Converter,,, Maintenance Bypass Switch 5 DC Converter DC, DC, Rectifier / Charger Converter DC, /, Filter Trouble, Maintenance Bypass Switch UPS Trouble, 2 UPS 1) UPS UPS 100W KVA

More information

PA-2100_2200DC.xls

PA-2100_2200DC.xls P U B L I C A D D R E S AMPLIFIER PA-2100DC/2200DC R315 R325 3009822973 RES CF 8.2K 1/5W J N 8.2K 2 R322 3009823973 RES CF 10K 1/5W J N 82K 1 R332-333 R341 R344 3009103973 RES CF 10K 1/5W J N 10K 4 SSW301-308

More information

소개.PDF

소개.PDF (c) Process Pressure Measurement 1 Process Pressure Measurement Flow, Level, Temperature Flow, Level, Temperature, 2, 1) ( ),, A F F/A 2), 3 (a) (b) (a) (b) (c) 1 (a) (ABSOLUTE PRESSURE), 10 kg/cm 2 abs

More information